
 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Memorandum 

 

To:  Lauren McBennett Mappa, PE 

Water Pollution Control Authority, City of Bridgeport 

 

From:  Kleinfelder and CDM Smith 

 

Date:  December 2021 

 

Subject: Combined Sewer Overflow Long Term Control Plan Update  

Water Pollution Control Authority, City of Bridgeport 

 

Executive Summary 

ES.1 Introduction 
The Water Pollution Control Authority (WPCA), City of Bridgeport collects and treats wastewater 

generated in Bridgeport, the sewered portion of Trumbull, and a small number of users in Stratford 

and Fairfield near the Bridgeport city line. The system consists of 290 miles of sewer pipe, nine 

pumping stations, and two wastewater treatment plants (WWTPs): the 30 million gallon per day 

(MGD) West Side WWTP with 58 MGD peak design capacity, and the 10 MGD East Side WWTP with 

24 MGD peak design capacity. Part of the collection system is served by combined sewers where 

wastewater and stormwater are conveyed in a common pipe. During rainstorms, when combined 

sewer or treatment facility capacity is exceeded, a combination of wastewater and stormwater can 

discharge via 28 regulators to 25 combined sewer overflow (CSO) outfalls, or can receive primary 

treatment and disinfection before being discharged at the WWTPs.  

WPCA is under an Administrative Order (WRMU18002/ WRMU18002M; see Section 1.3 of this 

memorandum) that requires update of its CSO Long-Term Control Plan (LTCP) to address CSO. A 

previous LTCP was submitted to DEEP in July 2011 (referred herein as 2011 LTCP) and provided a 

plan to control CSO in a 1-year, 24-hour storm. That plan included illicit connection elimination, 

sewer separation, static weir control, storage tanks, green infrastructure, a storage tunnel, water 

quality monitoring, and computer modeling. This technical memorandum provides an LTCP Update 

with a revised plan based upon findings and recommendations in WPCA’s Facilities Plan for the 

West Side and East Side Wastewater Treatment Plants (Facilities Plan) submitted to DEEP on 

November 24, 2020 and Ash Creek CSO Evaluation of Alternatives submitted to DEEP on December 

17, 2020.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 2 

2021-12-17_FINAL_CSO_LTCP_Update.docx 

 

The Facilities Plan assessed all critical components at both treatment plants and presented a long-

term vision of capital needs for the WWTPs to improve performance and reliability of the treatment 

systems for a planning period through 2050. The Facilities Plan dovetails with recommendations 

presented in the 2011 LTCP to comprise a holistic view of the collection and treatment systems 

yielding cost-effective, timely solutions to improve receiving water quality.  

The Facilities Plan recommends a significant increase to wet weather treatment capacity at both 

WWTPs. This will improve collection system conveyance and reduce CSO. This memorandum 

summarizes the Facilities Plan’s findings, identifies where the approach proposed in the Facilities 

Plan represents significant improvements upon the 2011 LTCP, and updates WPCA’s proposed 

approach to CSO control. 

ES.2 Existing Collection System 
Most of the combined sewers are in the older, southern portion of the City along the coast. 

Separated sewers, primarily built during the 1950s and 1960s, predominate in residential areas in 

the northern portion of the City. The Pequonnock River is the principal divide between the West 

Side and East Side service areas. There are 25 active CSO outfalls, 19 in the West Side WWTP 

service area and six in the East Side WWTP service area. CSOs discharge to Ash Creek, Black Rock 

Harbor, Burr Creek, Bridgeport Harbor, Cedar Creek, Island Brook, Johnson’s Creek, Pequonnock 

River and Yellow Mill Channel.  

The existing collection system is in acceptable condition for its age. Pumping stations have been 

recently upgraded and are in generally good condition. Preventive maintenance activities by WPCA 

are ongoing. Problem areas include siphons and storage conduits which need cleaning and repair, 

and inflow through tide gates. Recent lining and separation projects recommended in the 2011 

LTCP are helping to rehabilitate older portions of the collection system and reduce CSO. Section 2 

provides more background on the condition and configuration of the collection system and includes 

a figure showing the general layout. 

Under current conditions, assuming a maximum current capacity of 80 to 85 MGD (limited by 

influent pumps) at the West Side WWTP, CSO from the 1-year, 24-hour design storm is estimated at 

44.4 million gallons (MG), with 21 of 22 CSO regulators active. Simulated East Side CSO is 5.4 MG, 

with all six CSOs active, based on a maximum current capacity of 35 MGD (limited by influent 

pumps) at the East Side WWTP.  

ES.3 Recent CSO Abatement Projects 
WPCA has completed multiple CSO abatement projects outlined in the 2011 LTCP listed under 

Phase I and Phase II of the 2011 LTCP schedule as Central Pequonnock River Water Quality 

Improvements. Contracts implemented to-date have focused on renewing infrastructure within 

Bridgeport, maximizing in-line storage, and reducing infiltration and inflow and CSO. These 

contracts have included installation of 19,000 feet of new pipe (separation), 115,000 feet of sewer 

lining, cleaning and lining a major siphon, regulator modifications, construction of a new 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 3 

2021-12-17_FINAL_CSO_LTCP_Update.docx 

 

stormwater pump station, and improvements to WPCA’s capacity, management, operations, and 

maintenance (CMOM) program. 

While the Facilities Plan was primarily a study of the WWTPs, CSO impacts were evaluated since 

this evaluation was not included in the 2011 LTCP. Alternatives analyses completed using WPCA’s 

hydraulic model concluded that increasing wet weather capacity of the treatment plants would 

substantially reduce CSO. The combined sewer system can convey high flow to the WWTPs, but the 

WWTPs are bottlenecks due to treatment capacity constraints.  

The Facilities Plan recommended expanding the West Side and East Side WWTPs to respective wet 

weather capacities of 200 MGD and 80 MGD. These improvements will halve CSO during the 1-year, 

24-hour storm without any other substantial changes to the collection system. Conveyance 

improvements were recommended in Ash Creek, Ellsworth Park, East Side, and near the ANTH 

regulator to further increase the conveyance capacity to the WWTPs and control regulators closest 

to the WWTPs during the 1-year, 24-hour event including CEM/MAPE, DEW, SEAB, ANTH, RAILS, 

TIC, and WORD on the West Side and DEAC, STRAT, and WANN on the East Side (Figure ES-1). 

WPCA completed a detailed study of CSO control in the Ash Creek area in 2020 concurrent with the 

Facilities Plan. While a storage tank was originally planned to control Ash Creek CSO, a conveyance 

improvement from the Ash Creek area to the expanded West Side WWTP was ultimately 

recommended for 1-year CSO control at CEM/MAPE and DEW. These recommended improvements 

were incorporated into the Facilities Plan. 

  



³±

³±

!(

!(!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(
!( !(

!(

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂̂_

_̂
_̂

_̂

_̂
_̂̂_

_̂̂_

_̂

_̂
_̂̂_

_̂

_̂
_̂̂_
_̂

_̂

_̂
_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂ _̂

_̂

_̂

CAP

CON

TIC
DEW

EWAS

DEAC

BARN
CHUR

WANN

HUNT

HOUS

TERN

FAIR
WALL

TERS

WORD

ANTH

SEAB

BAYEL

STRAT

GRAND

RAILS

ARBOR

STATEA

CEM/MAPE

I- 95

E M
ain

 S
t

Park Ave

Sta
te 

Hw
y 8

Sta
te 

Hw
y 2

5

Main St

Sta
te 

Hw
y 1

27

State St

Connecticut Tpke

US Hwy 1

Barnum Ave

Fairfield Ave

Boston Ave

Broad St

Ko
ss

uth
 S

t

Railroad Ave

Old Town Rd

Iranistan Ave

No
ble

 Av
e

Central Ave

Wood Ave

Clark St

Capitol Ave

Atlantic St

Arctic St

Pe
mb

rok
e S

t

Norman St

North Ave

Ruth St

Lindley St

Laurel Ave

Sta
te H

wy 1
30

Governor John Davis Lodge Tpke

Pa
rk 

St

Howard Ave

Wayne St

Madison Ave

Thorme St

Union Ave

Se
av

iew
 Av

e

Barnum Dr

Ha
lle

tt S
t

Gilman St

Ev
ers

 St
 Ex

d

Maple St

Gr
an

d S
t

Jane St

James St

Sy
lva

n A
ve

Merritt S
t

Clinton Ave

Ogden St

Hancock Ave

Bo
nd

 S
t

Grant St

Platt St

Br
oo

ks
 S

t

Seltsam Rd

Lincoln Ave

Chopsey Hill Rd

Shelton St

De
we

y S
t

Sout
h A

ve

Jewett Ave

Bishop Ave

Stillman St
Garfield Ave

He
len

 S
t

Hu
ntin

gto
n T

pke

Savoy St

Maplewood Ave

Stratford Ave

Queen St

Westfield Ave

Soundview Dr

Housatonic Ave

Trumbull Ave

Connecticut Ave

Birmingham St

Lafayette St

Cleveland Ave

Ellsworth St

Crescent Ave

Burnsford Ave

Asylu
m St

Wi
llia

m 
St

Ha
rra

l A
ve

Gurdon St

Salem St

Fairview Ave

Evers St

Wells St

Kn
ow

lto
n S

t

Brewster St

East Ave

Bostwick Ave

5th St

Gregory St

Taft Ave

Wordin Ave

Hollister Ave

Anton St

Gr
ov

ers
 Av

e

Hawley Ave

Colorado Ave

Beechwood Ave

Willow St

Bunnell St

Summit St

Indian Ave

Poplar St

Palisade Ave

Olive
 St

Center St

Goldenrod Ave

Peet St

Wa
sh

ing
ton

 Av
e

River St

Broadbridge Rd

Ne
wfi

eld
 Av

e

Exeter St

Charles St

Robin St

6th St

Putnam St

Frenchtown Rd
Lakeside Dr

Do
ve

r S
t

Pearl St

Wa
ter

vie
w A

ve

Ho
oke

r R
d

Eckart St

Wade St

Polk St

Anton Dr

Coleman St

Pond St

Mi
ll H

ill A
ve

Jen
nin

gs
 Av

e

Ho
rac

e S
t

McKinley Ave

Wilmot Ave

Aldo St

Amsterdam Ave

Pacific St

Mi
dla

nd
 St

Alpine St

Soundview Ave

Folino Dr

Carroll Ave

Vine St

John St

Pixlee Pl

Frank St

Orange St

Spring St

Reservoir Ave

Beechmont Ave

Catherine St
E Washington Ave

Oak St

Fox St

Hu
nti

ng
ton

 R
d

Berkshire Ave

West Ave

Lynne Pl

Hanover St

Ha
rrie

t S
t

Ct D

Com
merc

ial 
Prop

erty
 Prrd

Lake Ave

Adams St

Hart St

Valley Ave

Oakwood St

Pitt St

Dexter Dr

Jackson Ave

Warren St

Linden Ave

Da
yto

n R
d

Ju
ds

on
 P

l

Lenox Ave

Harlem Ave

King St

Eames Blvd

Woodrow Ave

Griffin Ave

Marion St

Be
ac

h S
t

Elm St

Intervale Rd

Bretton St

Rid
ge

fie
ld 

Av
e

Federal St

Benh
am

 Ave

Glendale Ave

Ann St

Smith St

Courtland Ave

Lewis St

Hamilton St

Br
ad

ley
 S

t

George St
Dixon St

Nichols St

Eagle St

Ezra St

Harmony St

Bronx Ave

Commerce Dr

Alba Ave

Dewhirst St

Lyon Ter

Nancy Dr

Clermont Ave

Pr
inc

e S
t

Granfield Ave

Cottage St

Pe
arl

 H
arb

or 
St

Cedar St

Greenwood St

Myrtle Ave

Waldemere Ave

Middle St

Ardmore St

Br
oo

kla
wn

 Av
e

Re
mi

ng
ton

 St

Pulaski St

Tesiny Ave

Funston Ave

Douglas St

Su
cce

ss
 Av

e

Lin
en

 Av
e

Saunders Ave

N B
ish

op
 Av

e

Canfie
ld Ave

Fis
ke

 Av
e

Go
dd

ard
 Av

e

Courtland St

Orland St

Geduldig St

Deforest Ave

Norland Ave

Ceda
r C

ree
k D

r

Madison Ter

Ct A

We
be

r S
t

Sa
ilo

rs 
Ln

Seaside Ave

Ac
ton

 R
d

N Washington Ave

Marilyn Dr

Alfred St

Read St

Red Oak Rd

Edna Ave

3rd St

Alice St

Texas Ave

Vin
ce

llet
te 

St

Jefferson St

Wheeler Ave

Logan St

Lee Ave

Wilson St

Sylvan St

Hickory St

Yacht St

Ba
y S

t

Prospect St

Doreen Dr

Glen
wood

 Av
e

Robert St

Hurd Ave

Yale St

Dekalb Ave

Anson St

Be
ll S

t

Beers St Kent Ave

Arl
ing

ton
 St

Hansen Ave

E Pasadena Pl

Monr
oe 

St

Scofield Ave

Truman St

Bennett St

Chamberlain Ave

Milne St

Harbor Ave

Alexander Ave

S Fron
tag

e R
d

Ranch Dr

Holland Rd

Hope
 St

Beardsley St

Macon Dr

French St

Barnum Dyke

Rose St

Hilltop Rd

Hil
lcr

es
t R

d

Palmetto Rd

Ohio Ave

Rocton Ave

Garden St

Ocean Ter

State Hwy 59

Post St

Houston Ave

Old B
atte

ry R
d

Marina Village

Sampson St

Terry Pl

Eve
rgr

een
 St

Worth St

Keeler Ave

Woodside Ave

Front St

Denver Ave

Cogswell StIsland Brook Ave

Kaechele Pl

Birdsey St

Wa
ke

 St

Grove Rd

Price St

Yaremich Dr

Fern St

Trowel St

Palm St

Linwood Ave

Indian Field Rd

Laurel Pl

Black Rock Ave

Benson St

Tra
vis

 D
r

Austin St

Sil
ve

r L
n

Stratfield Pl

Ch
es

tnu
t S

t

University Ave

Pe
rth 

St

Kevin Rd

Cannon St

Suburban Ave

Hughes Ave

Whittier St

Ha
le 

Te
r

Broadway

Harvey St

Ct 
C

Elmwood Ave

Marcy Rd

Shell St

Albion St

Webster St

Edwards St

Hunting St

Pleasantview Ave

Washburn St

Davenport St

Overland Ave

Lorraine St

Magnolia St

Porter St

Astoria Ave

Lourmel St

Harborview Ave

Merr
iam

 St

W Jackson Ave

Virginia Ave

Steuben St

Livingston Pl

Sequoia Rd

Princeton St
Martha Pl

Louisiana Ave

Powell Pl

Ka
thr

yn
 D

r

Lawn St

De
an

 Pl

Sage Ave

Up St

Oman Pl

Cityview Ave

He
nry

 M
uc

ci 
Hw

y

Br
uc

e B
lvd

Martin Ter

Pequonnock St

Northfield St

Tesiny Cir

Ridge
 Ave

Nautilu
s Rd

Baker St

Lafayette Blvd

Wilcox St

Gr
ov

e S
t

Hazelwood Ave

Clarence St

Nash Ln

Gle
nb

roo
k R

d

Burr Ct

Eaton St

Luther St

Arcadia Ave

Davis Ave

Do
gw

oo
d D

r

Toni Pl

Sunrise Ter
Hillside Ave

Ashley St

Vil
lag

e L
n

Edgemoor Rd

Jourmire Rd

Locust St

Aldine Ave

Waller Rd

Leonard Dr

Hewitt St

Lak
evi

ew
 Av

e

Wessels Ave

Walter St

Ca
rne

gie
 Av

e

Ho
we

 Dr

Isla
nd 

Broo
k A

ve 
Exd

Quarry St

Crestview Dr

Oxford St

Infield St

Pennsylvania Ave

Oa
kle

af 
St

Woodmont Ave

Sherman St

Sid
ney

 St

Do
bs

on
 St

Manhattan Ave

Stoehrs Pl

West Pkwy

Se
ab

rig
ht 

Av
e

Pr
isc

illa
 St

Lansing St

Br
iar

wo
od

 Av
e

Colo
ny 

St

Deramo Pl

Ry
on

 S
t

Staples St

Ca
rol

ine
 S

t

Alexander Dr

Ocean Ave

Karen Ct

W Taft Ave

Englewood Ave

Mead St

Elmsford Rd

Ingleside Pl

Pierce Ave

Atwater St

Bassick Ave

Sedgewick St

Calhoun Pl

Morehouse St
Seaver Cir

Burnham St

Essex St

Cowles St

Chatham Ter

Pin
e P

oin
t D

r

Sanford Pl

Minturn Rd

Marigold Ave

Wilkins Ave

Allen St

Carleton Ave
Emerald St

Acorn St

Vanguard St

Calvin Ave

Rita Ave

Roosevelt St

Concord St

Bick Ter

Pierce Pl

Eastwood Rd

Bancroft Ave

Vernon St

Cross St

Lin
da

 D
r

Lesbia St

Sunshine Cir

Foster Sq

Brothwell St

Wallace St

Clifford St

Waldorf Ave

Jetland Pl

Clearview Dr

Brookfield Ave

Grenelle St

Pe
ars

all
 Pl

Forestview Rd

Loftus Cir

Fairview Ave Exd

Sunnydale Rd

Davidson St

Springdale St

Ive
s C

t

Crown St

Oa
kd

ale
 St

Pilgrim Rd

Lycett St

Ameridge Dr

Chapel St

Nelson Ter

Beauvue Ter

N Ridgefield Ave

Jetland St

Corn Tassel Rd

Victory Ave

W Morgan Ave

May St

Melrose Ave

Dande St
Unquowa Hill St

Park Boundary St

Trojan Dr

Andover St

Platt Pl

Earl Ave

Du
an

e P
l

Plattsville Rd

Evers Pl

Colonial Ave

N Fron
tag

e R
d

Howe St

Kingsbury Rd

Laurel Ct

Bartlett St

Herb
ert 

St

Velvet St

Hadley St

Morgan Ave

Lance Cir

Remer St

Ce
nte

r S
t E

xn

Grace St

Richardson St

Cherry
 Hill D

r

Cambridge Ave

Roselle St

Winto
n S

t

Serpentine Dr

Beachview Ave

Alanson Rd

Plateau Ave

Heppenstall Dr

Berkeley Pl

Lawrence St

We
stm

ere
 S

t

Marsdale Ave

Ochsner Pl
N Quarry St

Garden Ter

Mo
nu

me
nt 

Dr
Ha

ye
s S

t

Anchorage Dr

Ct 1

Cartright St

Carv
er 

St

Plankton St

Ev
ers

 C
t

Ab
bo

tt S
t

Amos St

Jill
ija

m 
Pl

Maybrook Rd

Leslie Rd

Livingston St

Warren Ct

Querida St

Royce Pl

Blu
eb

err
y R

d

Janet Cir

Bowker Pl

Regency St

Sullivan Pl

Be
ac

on
 Ct

California St

Minnesota Ave

Maiden Ln

Canaan Rd

Erma St

Lumber St

Tina Cir

Wall St

Arch St

Westw
ay S

t

Beverly Pl

Armitage Dr

Patricia Rd

Wood Ter

Madi
son

 Ct

Riv
erv

iew
 D

r

Garland Ave

Wh
itn

ey
 P

l

Wick
liffe

 Cir

Toilsome Pl

New Era Ct

Rockmore Pl

Iwanicki Cir

Seaview Ave

Fai
rfie

ld A
ve

Chopsey Hill Rd

State Hwy 130

Logan St

Bond St

Madison Ave

Laurel Ave

Polk St

North
 Ave

US
 H

wy
 1

State Hwy 130

Woodside Ave

State Hwy 130

Main St

Park Ave

Pond St

Boston Ave

Ke
nt 

Av
e

State Hwy 25

John St

Capi
tol 

Ave

Wood Ave

Anson St

Ch
op

se
y H

ill 
Rd

Macon Dr

Eames Blvd

Truman St

No
ble

 Av
e

Railroad Ave

Re
se

rvo
ir A

ve

Main St

US Hwy 1

Wordin Ave

Old Town Rd

State Hwy 130

Waldemere Ave

Ezra St

Ha
rt S

t

Main St

Gr
ov

e S
t

Main St

US Hwy 1

Sta
te 

Hw
y 8

Park Ave

Madison Ave

Norman St

Platt St

William St

Main St

Pond St

No
rth

 Av
e

Madison Ave

East Side WWTP

0 0.5 10.25
Miles

¯

Legend
Model Extent
Modeled Pipes
Modeled New or
Replacement Pipe

³±

Wastewater Treatment
Plants

Roads
City Boundary

CSO Regulators
!( Active
!( Inactive

CSO Outfalls
_̂ Active, Tidegate
_̂ Active, No Tidegate
_̂ Closed
_̂ Converted to Stormwater

Figure 7
Pipe Replacement

Water Pollution Control Authority
City of Bridgeport, CT

October 2020

³±

!(

!(!(

_̂

_̂

ANTH

SEAB

West Side WWTP

Barnum Dr

Wordin Ave

Bostwick Ave

Yacht St

Harbor AveEllsworth St

Hope
 St

Ocean Ter

Monr
oe 

St

Shell St

Saint Stephens Rd

Bird St

Brewster St

Fai
rfie

ld A
ve

Arthur St

Morris St

Sta
te H

wy 1
30

Se
ab

rig
ht 

Av
e

Ocean Ave

Osborne St

Ferris St

Anthony St

Martin Ter

Hancock Ave

Prescott St

Tay
lor 

Dr

Eames Blvd

By
waty

r L
n

Oc
ean

 Pl

Durando Pl

Hackley St

Thurston St

Hansen Ave

Spruce St

Ce
da

r C
ree

k D
r

Ca
lde

rwo
od

 Ct

Waldorf Ave

Seaview Ter

Pr Dr

Osborne St

Brewster St

Ocean Ter

Shell St

Spru
ce 

St

!(

!(

_̂

_̂
DEW

CEM/MAPE

I- 95

As
h S

t

De
we

y S
t

Fai
rfie

ld A
ve

Bostwick Ave

Connecticut Tpke

State
 Hwy 1

30

State St

Lenox Ave

Railroad Ave

Mountain Grove St

Commerce Dr

Holland Ave

Hancock Ave

Albion St

Cherry St

Pine St

Silliman Ave

Governor John Davis Lodge TpkeBurr Ct

Bu
rr 

Rd

Poplar St

Andover St
Orland St

Bedford Ave

Salt St

Edgewood St

Peer
les

s P
l

Belmont Ave

Spruce St

Cherry St

State
 Hwy 1

30

Railroad Ave

Fai
rfie

ld A
ve

Pine St

³±

!(

!(

_̂

_̂

_̂

WANN

STRAT

East Side WWTP

I- 95

Seaview Ave

Connecticut Tpke

Governor John Davis Lodge Tpke

State Hwy 130

Wa
ter

vie
w A

ve

3rd St

Connecticut Ave

Baldwin St

Stratf
ord Ave

Ann St

Beardsley St

Adams St

Jefferson St

Seaview Ave Con

Deforest Ave

Connecticut Ave

Se
av

iew
 Av

e

WSP3/WSP4

WSP3/WSP4

ESP2

lockel
Text Box
Figure ES-1
Conveyance Improvements

lockel
Text Box
December 2021

lockel
Text Box
East Side

lockel
Text Box
Ash Creek

lockel
Text Box
Ellsworth Park/ ANTH



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 5 

2021-12-17_FINAL_CSO_LTCP_Update 

 

ES.4 Recommended Update to the LTCP 
This LTCP Update was developed based on the screening and evaluation presented in the 2020 

Facilities Plan. The analysis relied on system characterization using WPCA’s updated SWMM model 

and incorporated recently completed CSO abatement projects as well as findings of the 2020 

Facilities Plan and Ash Creek CSO Evaluation of Alternatives. The overall goal of the CSO LTCP is to 

control CSO from wet weather events up to and including the 1-year, 24-hour storm. The key 

components of the recommended plan are: 

 Expanded West Side wet weather treatment capacity – West Side WWTP recommendations 

from the 2020 Facilities Plan include expanded wet weather treatment capacity to 200 MGD 

 Expanded East Side wet weather treatment capacity – East Side WWTP recommendations 

from the 2020 Facilities Plan include expanded wet weather treatment capacity to 80 MGD 

 Ash Creek conveyance improvements – New pipe from Ash Creek regulators CEM/MAPE and 

DEW to the 72-inch interceptor in Bostwick Street as recommended in the 2020 Ash Creek 

CSO Evaluation of Alternatives 

 Ellsworth Park conveyance improvements – New pipe from the SEAB regulator in Ellsworth 

Park to the 72-inch interceptor in Bostwick Street, and evaluation of consolidating the ANTH 

regulator to the new conveyance pipe 

 Tide gate improvements -  Inspect all outfalls and repair missing or leaking tide gates. 

 East Side conveyance improvements – New pipe from the STRAT regulator to the East Side 

WWTP and improvements to the WANN regulator 

 Temporary system-wide flow monitoring to assess changes in flow and CSO following the 

substantial system changes from increased conveyance to and wet weather treatment at the 

WWTPs after construction is completed 

 Continuation of the CSO LTCP – Following the system-wide metering, evaluate the remaining 

improvements to achieve CSO control of 1-year, 24-hour design storm and implement 

projects identified by December 31, 2039. 

Figure ES-2 compares this LTCP Update’s schedule with the schedule recommended in the 2011 

LTCP. Most CSO control anticipated in the 2011 LTCP would only be attained once a storage tunnel 

was completed at the end of the schedule. However, as WPCA’s WWTPs are aging and in need of 

upgrades (see Section 3), increasing plant capacity in the near term is a cost-effective solution to 

reduce CSO faster than proposed in the 2011 LTCP schedule. The decrease in CSO from 2030 to 

2039 (green line in figure) represents further CSO mitigation to be identified following system-wide 

flow monitoring after the WWTP upgrades.  

 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 6 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 

Figure ES-2 Recommended Schedule – CSO Reduction in 1-Year, 24-Hour Storm 

ES.5 Financial Capability 
The 2020 Facilities Plan includes a detailed financial capability assessment, reviewing multiple 

alternatives for facilities improvements that each include provisions for CSO abatement as required 

by the CSO Order. The most desirable options from the technical evaluation of alternatives were 

carried forward to evaluate the financial impacts of the WWTP upgrades and the CSO abatement 

program on users and rate payers. The financial assessment evaluated alternatives following an 

Environmental Protection Agency (EPA) framework. The intent of the evaluation was to assess the 

affordability of WPCA’s capital improvement programs.  

Completing projects on the current Administrative Order schedules will put a high burden on sewer 

rate payers in Bridgeport per current EPA guidance. As noted in the financial capability analysis 

presented in Section 8, the City is economically stressed as evidenced by low-income growth over 

the past 20 years and a high poverty rate. The City will face a financial challenge implementing any 

significant capital program. This problem would be intensified if WPCA were forced to self-fund the 

projects. 

Staggering design and construction of both treatment plants with the Ash Creek and other 

collection system improvements is projected to keep sewer rates below EPA’s high burden 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 7 

2021-12-17_FINAL_CSO_LTCP_Update 

 

designation, but only if Clean Water Fund (CWF) assistance is available in the form of two percent 

loans and grant funding per the current programs. Even with such assistance, the magnitude of the 

required rate increases is anticipated to present major financial challenges for WPCA’s rate payers. 

If CWF assistance is not available in the amounts assumed in the attached financial 

capability assessment, the financial capabilities of WPCA, and the schedule for completion of 

the recommended projects, will need to be re-evaluated. 

1 Introduction 

1.1 Background 
The WPCA collects and treats wastewater generated in Bridgeport, the sewered portion of 

Trumbull, and a small number of users in Stratford and Fairfield near the Bridgeport city line. The 

system consists of 290 miles of sewer pipe, nine pumping stations and two WWTPs: the 30 MGD 

West Side plant and the 10 MGD East Side plant. Because of the age of the collection system, a 

portion of the collection system is served by combined sewers – where wastewater and stormwater 

are conveyed in a common pipe to the treatment plants. All wet weather flow in excess of the 

secondary treatment capacity, up to the design capacity the WWTPS (90 MGD for the West Side and 

40 MGD for the East Side), was intended to receive primary treatment before recombining with 

secondary effluent prior to effluent disinfection and discharge. Today, the WWTPs typically can 

only accept between 80 to 85 MGD at the West Side and 35 MGD at the East Side during storms due 

to aging influent pumps. During rainstorms, when combined sewer or treatment facility capacity is 

exceeded, combined sewage can discharge via 28 regulators to 25 CSO outfalls, or can be partially 

treated and discharged at the WWTPs. Tables 1-1 and 1-2 list the CSOs in the East Side and West 

Side systems, respectively.  

 

Table 1-1 East Side NPDES Permitted CSO Regulators 

NPDES # Mnemonic Location Receiving Water 

18 BARN Seaview Avenue & Barnum Avenue Yellow Mill Channel 

6 BAYEL Bay Street & Mildner Drive Johnson's Creek 

22 CHUR 
Church Street west of Waterview 
Avenue 

Yellow Mill Channel 

16 DEAC Seaview Avenue & Deacon Street Yellow Mill Channel 

12 STRAT  Connecticut Avenue & Stratford Avenue Yellow Mill Channel 

153 WANN Waterview Avenue & Ann Street Yellow Mill Channel 

17 WASH1 Seaview Avenue & Crescent Avenue Yellow Mill Channel 

1 Although listed in NPDES permit, this regulator is no longer active 

  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 8 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Table 1-2 West Side NPDES Permitted CSO Regulators 

NPDES # Mnemonic Location Receiving Water 

87 ANTH2 St Stephens Road & Anthony Street Burr Creek 

84 ARBOR2 Admiral Street & Harbor Street Cedar Creek 

101 CAP Main Street & Capitol Avenue Island Brook 

93 CEM/MAPE Mt. Grove Cemetery & Dewey Street Ash Creek 

80 CON  Congress Street & Main Street Pequonnock River 

91 DEW State Street & Dewey Street Ash Creek 

79 EWAS East Washington Avenue & Housatonic Avenue Pequonnock River 

50 FAIR Water Street & Fairfield Avenue Pequonnock River 

77 GRAND Housatonic Avenue & Grand Street Pequonnock River 

76 HOUS Housatonic Avenue & N. Washington Avenue Pequonnock River 

33 HUNT Huntington Road & Vernon Street Pequonnock River 

195 OVER Congress Street at foot of Crescent Street Pequonnock River 

192 RAIL Broad Street & Railroad Avenue Bridgeport Harbor 

38 SEAB Brewster Street & Seabright Avenue Black Rock Harbor 

207 STATE A&B State Street & Water Street Pequonnock River 

48 47 TERN&TERS3 Water Street & Union Square Pequonnock River 

145 TIC Henry Street & Atlantic Street Bridgeport Harbor 

49 WALL John Street - west of Water Street Pequonnock River 

40 WORD Howard Avenue & Wordin Avenue Cedar Creek 

75 COND1 
Housatonic Avenue between Commercial Street 
& Grand Street  

Pequonnock River 

67 66 CREP/CREW1 
Pulaski Street, Congress Street & Crescent 
Avenue 

Pequonnock River 

196 FAIM1 Main Street & Fairview Avenue Island Brook 

51 HILL1 Water Street & Golden Hill Street Pequonnock River 

78 YARD1 Housatonic Avenue & City Yard Pequonnock River 

1 Although listed in NPDES permit, these regulators are no longer active 
2 ANTH and ARBOR both have two regulating weirs 
3 TERN and TERS share an outfall 

 

1.2 Previous Long-Term CSO Control Plan 
WPCA completed and submitted a CSO LTCP in July 2011 in accordance with a prior Administrative 

Order. As part of the 2011 LTCP, several CSO control alternatives were evaluated to control CSO in a 

1 year, 24-hour design storm. Technologies evaluated included low impact “green” technologies, 

solids and floatables control, collection system controls, sewer separation, regional storage 

systems, and regional wet weather technologies. Advantages and disadvantages were compiled for 

each technology. Those showing promise were further analyzed during detailed evaluation of 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 9 

2021-12-17_FINAL_CSO_LTCP_Update 

 

alternatives. Elements of several alternatives were included in the recommended plan as described 

below: 

 Illicit Connection Elimination Program to resolve contamination issues in Johnson’s Creek, 

Yellow Mill Channel, the Pequonnock River, Cedar Creek and Ash Creek 

 Sewer Separation in four sewersheds 

 Real-Time Control and inflatable dams to be installed at four regulators 

 Low Impact Technologies to be implemented throughout all phases of the LTCP 

 CSO Storage Tanks – a 1.5- MG storage tank at Ellsworth Park to capture flows from the 

SEAB regulator and a 1.5 MG Ash Creek storage tank near the DEW regulator to capture flow 

from DEW and CEM/MAPE 

 CSO Relief Sewers to convey overflow from CSO regulators on the Pequonnock River to the 

TIC regulator which discharges into Bridgeport Harbor 

 Water Quality Monitoring and Modeling to demonstrate the effectiveness of the relief 

sewers 

 Deep Rock Storage Tunnel – to be constructed in two phases if water quality monitoring 

and modeling indicated its necessity 

The 2011 LTCP was approved by DEEP in January 2018 after an updated schedule was submitted 

on December 20, 2017. The approved LTCP is referred to throughout this memorandum as the 

“2011 LTCP.” 

1.3 Regulatory Order Background 
The 2011 LTCP was approved by DEEP in January 2018. WPCA then entered into a superseding 

Administrative Order (WRMU18002) in June 2018 which defines a schedule for implementation of 

LTCP improvements. On May 28, 2021, DEEP modified the Order and changed some of the 

milestone dates in the original Order (WRMU18002M). 

In March 2019, DEEP signed a second Administrative Order (AOWRMU19001) requiring the WPCA 

to submit a Wastewater Treatment Facilities Plan to the Commissioner of DEEP by November 30, 

2020. The Facilities Plan for the West Side and East Side Treatment Plants (Facilities Plan) was 

submitted to DEEP on November 24, 2020, fulfilling the requirement of the 2019 order. 

Administrative Order WRMU18002, the modification (WRMU18002M), and the 2019 order 

(AOWRMU19001)  are included with this memorandum as Attachments A, B, and C for reference. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 10 

2021-12-17_FINAL_CSO_LTCP_Update 

 

1.4 Purpose 
This LTCP Update acknowledges the findings of the 2020 Facilities Plan, identifies where the 

approach proposed in that plan represents significant improvements from the 2011 LTCP, and 

updates WPCA’s proposed approach to CSO control. This technical memorandum will thus satisfy 

the requirements of the current Administrative Order (WRMU18002/ WRMU18002M) regarding 

ongoing LTCP updates. This memorandum also: 

 Documents collection system changes since the 2011 LTCP regarding population, 

development, and industrial contributors. 

 Documents CSO abatement completed by WPCA since the 2011 LTCP and the positive 

outcomes from that work. 

 Presents an updated plan for CSO abatement. 

1.5 Memorandum Organization 
This CSO LTCP Update is presented in eight additional sections: 

 Section 2 – Existing System presents an overview of Bridgeport’s existing collection system.  

 Section 3 – Wastewater Treatment Plants presents an overview of the existing wastewater 

treatment plants. 

 Section 4 – Water Quality presents background on the Clean Water Act, receiving water 

body classifications, receiving water body impairments, total maximum daily load (TMDL) 

designations, water quality analysis, upstream pollutant sources, and an overall summary of 

receiving water quality issues.  

 Section 5 – Combined Sewer Overflow Model Update summarizes the data sources 

available to assess the collection system, reviews updates performed on the model, discusses 

model calibration, and presents baseline conditions.  

 Section 6 – Summary of CSO Abatement Technologies describes CSO abatement 

technologies and assesses their applicability to WPCA’s CSO control objectives. 

 Section 7 –Long-Term CSO Control Plan Update Recommended Plan explores 

recommendations of the 2011 LTCP and the 2020 Facilities Plan, recommends updates to the 

LTCP, and explains the benefits of the update to WPCA’s collection system. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 11 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 Section 8 – Financial Capability Assessment presents an overview of WPCA finances and 

the ability to pay for the improvements outlined.  

 Section 9 – Stakeholder Participation documents public meetings conducted over the 

course of the planning process. 

There are multiple attachments to this technical memorandum that contain additional detail to 

supplement what is presented in each Section. 

2 Existing System 

Bridgeport is the largest city in Connecticut with a population of 149,000. It was settled by colonists 

in the 1600s and chartered in 1836. Like many other cities in the northeast, combined sewers were 

originally designed to carry both sewage and stormwater to open discharges into the harbors.  

Interceptor sewers were built to convey combined sewage and stormwater to the two treatment 

plant sites for primary treatment. The 30 MGD West Side WWTP and the 10 MGD East Side WWTP 

treat wastewater from the West Side and East Side collection systems, respectively.  

As interceptor sewers and WWTPs were constructed in the City, CSO regulators remained active 

through the system providing hydraulic relief during wet weather when the capacity of the 

interceptor system and/or the treatment facilities were exceeded. Over time, many of these 

historical CSO regulators have been closed as hydraulic conditions have allowed.  

In the 1970s, there were as many as 78 overflow locations. Today, there are 25 CSO outfalls, with 19 

serving the West Side collection system, and 6 serving the East Side collection system. Figure 2-1 

presents an overview of the collection system. A more detailed map of the collection system is 

included as Attachment D, which includes regulator names and pump station locations. 

Key characteristics of WPCA’s existing collection system are outlined below:  

 26 CSO regulators, with 28 CSO weirs discharging to 25 CSO outfalls. Twenty regulators are 

located in the West Side WWTP tributary area, and six regulators are located within the East 

Side WWTP tributary area.  

 113 miles of combined gravity sewer, ranging in diameter from 6 to 72 inches for circular 

sewers, 8-inch by 12-inch to 40-inch by 60-inch for egg-shaped sewers, and 10-inch by 12-

inch to 41-inch by 60-inch for rectangular conduits.  

 170 miles of separated gravity sewer, ranging in size from 4 inches to 72 inches for circular 

sewers, and 10-inch by 15-inch to 20-inch by 30-inch for rectangular conduits.   

 Nine pumping stations. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 12 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 7,600 sewer manholes (separated and combined) 

 8,500 catch basins cleaned annually by WPCA (separated and combined) 

 Eight sewer siphons 

 Five storage conduits ranging in size from 3-feet by 4.5-feet to 4.2-feet to 10-feet 

The 2020 Facilities Plan presents additional information on WPCA’s collection system.  

  



���Œ�]���P���‰�}�Œ�š

�,���Œ���}�Œ

���o�����l���Z�}���l
�,���Œ���}�Œ

�>���l�����&�}�Œ���•�š

��̂µ�������•�•
�>���l��

�W���‹�µ�}�v�v�}���l
�Z�]�À���Œ

���•�Z�����Œ�����l

�:�}�Z�v�•�}�v�•�����Œ�����l

���������Œ�����Œ�����l

���µ�Œ�Œ�����Œ�����l
�>�}�v�P���/�•�o���v��

��̂}�µ�v��

Yellow
Mill

Channel

St
at
e
H
w
y
8

USHwy1

M
ain St

St
at
e
H
w
y
12
7

State H
wy 130

I-

95

East Side WWTP

West Side WWTP

�/�H�J�H�Q�G
�t���•�š���Á���š���Œ
�d�Œ�����š�u���v�š���W�o���v�š�•

����̂K���K�µ�ž���o�o�•

�����•�š����̂]����
�d�Œ�]���µ�š���Œ�Ç�����Œ����
�t���•�š����̂]����
�d�Œ�]���µ�š���Œ�Ç�����Œ����

���}�u���]�v����
��̂��Á���Œ�•
��̂��‰���Œ���š����
��̂��Á���Œ�•

�Z���]�o�Œ�}����

�D���i�}�Œ���Z�}�����•

�Z�}�����•�k�� ��������
�0�L�O�H�V

�&�]�P�µ�Œ����2-1
System Overview  

     �t���š���Œ���W�}�o�o�µ�Ÿ�}�v�����}�v�š�Œ�}�o�����µ�š�Z�}�Œ�]�š�Ç
���]�š�Ç���}�(�����Œ�]���P���‰�}�Œ�š

�&�����]�o�]�Ÿ���•���W�o���v

Fairfield

Stratford

Trumbull

lockel
Text Box
CSO Long Term Control Plan Update



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 14 

2021-12-17_FINAL_CSO_LTCP_Update 

 

2.1 Changes to System Since Last LTCP  
WPCA has completed numerous improvements to the collection system since the 2011 LTCP. CSO 

abatement projects are described in Section 2.2.  

The 2020 Facilities Plan evaluated the existing treatment processes and WWTP performance. The 

Facilities Plan presented a “road map” for upgrades at the WWTPs. As part of this planning process, 

collection system characteristics were reevaluated, and planning criteria were established for 

WWTP upgrade projects. Factors considered included changes in population, industry, and 

wastewater flow from outside communities. Projected flows and loads to the WWTPs were 

established for planning years of 2030, 2040, and 2050. These projections are described in detail in 

the Facilities Plan. This evaluation of changes to the collection system included the following:  

 Analysis of three years of flow and concentration data, including discussion of trends and 

peaking factors; 

 Flow components analysis; 

 Population and other community growth projections to estimate flows and loads through 

2050; and 

 Recommended flow and loading design criteria for upcoming facilities upgrades. 

The City’s population is estimated to increase by 9,150 over the next decade as reported in “Plan 

Bridgeport” adopted by the City on April 22, 2019. The same population increase used from 2020 to 

2030 was used to project population to 2040 and 2050. This estimate, although likely conservative 

compared to Connecticut Data Collaborative estimates for the same timeframe, provides reserve 

treatment capacity.  

Bridgeport also receives wastewater from Trumbull, Fairfield, and Stratford. No additional inter-

municipal sanitary flow is anticipated from Fairfield or Stratford, since these towns have their own 

WWTPs and only a limited number of homes near the city border are served by WPCA. Despite 

stagnant or decreasing population growth projected in Trumbull, WPCA will plan for a future 

scenario in which the current daily average limit from Trumbull of 4.2 MGD is achieved. Any future 

growth or extension of the sanitary system that would potentially exceed the allocation would need 

to be offset with corrective measures to reduce an equivalent amount of infiltration and inflow 

(I/I). 

The Town of Monroe, located north of Trumbull, does not currently have a sanitary sewer system. 

However, the Town’s Plan of Conservation and Development proposes constructing sewer along 

Routes 25 and 111 to serve existing and future commercial development. The most logical 

interconnection would be with Trumbull, from where it would drain to the West Side WWTP. While 

a connection has not yet been approved by Trumbull or Bridgeport, it was assumed that a 

connection could be made within the 30-year planning period.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 15 

2021-12-17_FINAL_CSO_LTCP_Update 

 

This flows and loads analysis established the projected design conditions for the lifespan of the 

WWTP upgrades through 2050. Projected average future conditions for each WWTP are included in 

Table 2-1 below.  

Table 2-1 Projected Design Year (2050) Average Influent Flow and Loads West Side WWTP 

 West Side WWTP East Side WWTP 

2050 Existing Plant Rating 2050 Existing Plant Rating 

Average daily flow (MGD) 25.8 30.0 6.4 10 

Biochemical oxygen demand (BOD5), lb/day 35,000 40,000 6,400 10,000 

Total suspended solids (TSS), lb/day 54,000 62,000 6,900 11,000 

Total Kjeldahl nitrogen (TKN), lb/day 5,500 6,300 1,300 2,100 

Total phosphorus (TP), lb/day 1,000 1,100 180 280 

MGD = million gallons per day 

lb/day = pounds per day 

 

Additional information on changes to WPCA’s wastewater collection system, including information 

on the updated flow and loads analysis, is presented in the Facilities Plan. 

2.2 Recent CSO Abatement Projects 
Sewer Separation & Sewer Lining (H Contracts) 

WPCA has completed numerous sewer separation and lining projects, as recommended in the 2011 

LTCP. The H Contracts (H-1 through H-7) have included a mix of separation and sewer lining work 

in four west side collection system sewersheds. Targeted sewer separation was completed in the 

West Side collection system with sewer improvement contracts H-1 in 2012, H-2 in 2013 and 2016, 

and H-3 in 2019. These contracts have included installation of 19,000 feet of new pipe (separation) 

and 115,000 feet of sewer lining. 

All lining was projects were located in area tributary to the West Side WWTP. WPCA cleaned and 

lined the Congress Street siphon, which crosses the Pequonnock River below the site of the former 

Congress Street Bridge. WPCA has also lined the main interceptors to the West Side WWTP along 

Bostwick Avenue.  

These projects have renewed miles of infrastructure within the City of Bridgeport, reducing both I/I 

and CSO. The hydraulic model was updated to include these recent improvements made since the 

2011 LTCP. The extensive model update completed during WPCA’s facilities planning efforts are 

described further in Section 5 of this memorandum.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 16 

2021-12-17_FINAL_CSO_LTCP_Update 

 

River Street Pumping Station  

A new River Street Pumping Station, tributary to the Bridgeport-Trumbull Interceptor and the West 

Side WWTP, was constructed in 2013 to replace the Island Brook and River Street Pump Stations. 

This pumping station is more reliable than the pumping stations it replaced.  

Regulator Modifications 

Several CSO regulator modifications were made to maximize in-line storage. West Side CSO 

regulating weirs at CON, ANTH, TER N/S, WALL, FAIR, GRAND, HOUS, and CAP were raised by a 

foot. STATE A/B was raised by 2 feet. East Side CSO regulating weirs STRAT, BARN, and BAYEL 

were raised one foot, and the overflow opening at BARN was reduced. 

Capacity, Management, Operations, and Maintenance (CMOM) 

WPCA is well-equipped and well-staffed to perform preventive maintenance, inspection and repair 

activities and has an aggressive operations and maintenance (O&M) program. Collection system 

crews have annual goals to clean 30 miles of sewer, CCTV and clean (if needed) 30 miles of sewer, 

and clean all 8,500 catch basins. These established goals have been exceeded every year for 15 

years. Very few bypass events are annually attributed to WPCA collection system blockages or 

other failures. These programs to maintain the aging collection system infrastructure will continue.  

In 2020, WPCA completed a revised CMOM Self-Assessment Checklist and updated its CMOM 

Corrective Action Plan (CAP). Completion of the checklist identified areas for additional focus. 

These are addressed in the CAP. Many of the proposed corrective actions relate to tracking, 

management, and prioritization. An update of the collection system GIS is currently underway to 

improve mapping and establish unique identifiers for collection system assets. The CAP also 

recommended completion of an Asset Management Needs Assessment to review current practices 

and evaluate if a formal Asset Management System should be deployed. Other areas of focus include 

improved tracking and logging of response to blockage calls and customer complaints, review and 

reassessment of chronic maintenance areas, increased public outreach, improved fats, oils, and 

grease (FOG) management and inspections, improved tracking of cleaning and inspection activities, 

and development of a right-of-way maintenance program. Items identified in the CAP will be 

initiated over the next three years in accordance with an established schedule. WPCA remains 

under contract with its private operator through June 2023. WPCA will consider adjustments in the 

next contract period that are consistent with its goals and the corrective actions identified in the 

CMOM Self-Assessment and CAP. 

WWTP Facilities Plan 

WPCA completed an extensive planning process during the preparation of the 2020 Facilities Plan. 

Although this was primarily a study of the WWTPs, CSO impacts were evaluated. The study 

concluded that increasing the wet weather capacity of the treatment plants would substantially 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 17 

2021-12-17_FINAL_CSO_LTCP_Update 

 

reduce CSO. The combined sewer system in Bridgeport can convey large amounts of flow to the 

WWTPs, but the WWTPs act as bottlenecks due to their limited wet weather treatment capacity. If 

the WWTPs cannot accept wet weather flow, it is discharged from the collection system as CSO.  

The Facilities Plan recommends increasing West Side and East Side WWTP weather capacity to 200 

MGD and 80 MGD, respectively. These improvements will eliminate half of the CSO in the 1-year 

design storm without any other substantial changes to the collection system. Most CSO control 

originally anticipated in the 2011 LTCP was attained once the storage tunnel was constructed at the 

end of the schedule (Section 7). As WPCA’s WWTPs are aging and in need of upgrades (Section 3), 

increasing plant capacity in the near-term is a cost-effective solution that will reduce a substantial 

amount of CSO faster than was proposed in the 2011 LTCP.  

Ash Creek Planning Study and Conveyance Improvements 

A storage tank was originally planned for the Ash Creek area in the 2011 LTCP. However, a study of 

other possible CSO controls was completed in 2020, running in parallel with the Facilities Plan. The 

“Ash Creek Combined Sewer Overflow Evaluation of Alternatives” Study was submitted to DEEP on 

December 17, 2020. The recommendations of the report were incorporated into the modified 

Administrative Order WRMU18002M on May 28, 2021. 

This study evaluated many alternatives to control CSO in the Ash Creek area, including separation, 

in-line and off-line storage, downstream conveyance, and green infrastructure. Conveyance 

improvements to the West Side WWTP were determined to be more cost effective and practical 

than the storage tank proposed in the 2011 LTCP, due in part to the increased wet weather capacity 

planned for the West Side WWTP. Proposed conveyance improvements in the Ash Creek area 

included in the recommended Facilities Plan are 1,600 feet of new 48-inch pipe from DEW to the 

72-inch interceptor in Bostwick Avenue.  

2.3 Planned Collection System Improvements 
Ellsworth Park Conveyance 

As with Ash Creek, a storage tank was recommended for the Ellsworth Park area in WPCA’s 2011 

LTCP. Through the Facilities Plan collection system alternatives evaluation, it was discovered that 

the SEAB regulator could be controlled to the 1-year level through conveyance and expansion of the 

West Side WWTP to 200 MGD, without a CSO storage tank. This conveyance alternative for SEAB 

was included as part of the recommended Facilities Plan. 

It is recommended that a more detailed study with metering and an evaluation of alternatives be 

completed in the SEAB area, similar to the one completed for the Ash Creek area. It is anticipated 

that conveyance of the SEAB flow to the West Side WWTP will be similarly cost effective and 

advantageous to conveyance in the Ash Creek area.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 18 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Other Collection System Improvements 

Several other collection system recommendations were made as part of the facilities planning 

process. Targeted cleaning in specific areas was recommended, particularly cleaning of the siphons 

and storage conduits. These are known problem areas and should be cleaned to maintain the 

capacity of the collection system and reduce CSO. Tidal inflow is also a concern in Bridgeport. Half 

the CSO outfalls have tide gates, but many of these gates are generally in poor condition. Existing 

tide gates are believed to be leaky from a combination of rust, debris, and barnacles that prevent 

the gates from closing properly. During high tide, this can introduce seawater into the collection 

system through reverse flow in the CSO outfall pipes. Block testing data from 2017 indicated an 

average of 21 tidal inflow events per outfall per year. The most active regulators for tidal inflow 

included TERN, FAIR, WALL, STATEA, and ARBOR. 

The Facilities Plan recommended that inspections of all outfalls be completed to assess condition of 

the existing tide gates and repair or replace any as needed. Treating any amount of tidal inflow at 

the WWTPs is an unnecessary cost, and the presence of tidal inflow in the collection system during 

a wet weather event could result in an increase in CSO and potential street flooding.  

Additional information on the collection system recommendations made in the Facilities Plan can 

be found in Section 7 of this memorandum, as well as in the Facilities Plan Report itself.  

3 Wastewater Treatment Plants 

3.1 West Side Wastewater Treatment Plant 
The West Side WWTP is located at 205 Bostwick Avenue. It discharges to Long Island Sound via 

Cedar Creek. Construction of the original interceptors began in the early 1900s. Collected 

wastewater was conveyed to the site on Bostwick Avenue. Over time, the treatment plant was 

upgraded, expanded, demolished, and repurposed resulting in the facility that exists today. The 

plant consists of influent screening ahead of influent pumping, rectangular primary settling tanks, 

an activated sludge system modified to operate in a Modified Ludzack-Ettinger (MLE) mode for 

nitrogen removal, rectangular secondary clarifiers, disinfection with sodium hypochlorite and 

gravity thickeners, and a rotary drum thickener for sludge thickening. Plant effluent is discharged 

through a 72-inch outfall pipe at a headwall along the north side of Cedar Creek in Black Rock 

Harbor near the Captain’s Cove Seaport restaurant. The most recent major on-site upgrade was in 

the early 2000s when the activated sludge system was modified to improve nitrogen removal. 

Dechlorination was also added in the early 2000s. No further major upgrades have been completed. 

Most equipment has reached the end of its useful life. Figure 3-1 presents an aerial view of the 

West Side WWTP. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 19 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 
Figure 3-1 

Aerial of West Side Wastewater Treatment Plant 

 

The West Side WWTP was designed to achieve secondary effluent quality BOD5 and TSS (30 mg/L 

each) at annual average design flow capacity of 30 MGD and peak secondary treatment capacity of 

58 MGD. All wet weather flow in excess of the secondary treatment capacity, up to the design 

capacity of 90 MGD, was intended to receive primary treatment before recombining with secondary 

effluent prior to effluent disinfection and discharge. Plant data evaluated from 2017 through 2019 

revealed an average influent flow of 22.1 MGD, 25 percent less than the design flow of 30 MGD. 

The West Side WWTP is aging, undersized, and has inadequate treatment processes. This directly 

and indirectly compromises its ability to meet permit limits. This includes ineffective screening, no 

in-line grit removal, undersized primary settling tanks, a secondary treatment system that was 

reconfigured to impart nitrogen removal but is undersized to do so under year-round flow, load, 

and temperature conditions, inappropriately designed chlorine contact tanks, and the inability to 

effectively and efficiently remove scum and solids from the treatment system. In addition, the plant 

has limited operational instrumentation and controls making operations and control even more 

difficult.  

During the 2017-2019 period analyzed for the Facilities Plan, the plant experienced permit 

violations related to effluent BOD5, TSS, fecal coliform and enterococci. During this period, the plant 

did not meet its waste allocation for total nitrogen removal.  

Although the WWTP was designed to accept a peak flow of 90 MGD, today, the plant typically can 

only accept between 80 to 85 MGD during storms due to the aging influent pumps. From 2017 to 

2019 the plant experienced between 20 and 33 secondary treatment bypass events per year, 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 20 

2021-12-17_FINAL_CSO_LTCP_Update 

 

resulting in between 137 and 297 million gallons of primary treated effluent discharge from the 

WWTP. 

Collection system modeling completed during the Facilities Plan has shown that without any 

improvements in the collection system, up to 160 MGD could currently be conveyed to the plant 

during the 1-year, 24-hour design storm. Peak flow of 180 to 200 MGD could be conveyed in larger 

storms. This illustrates that higher flow capacity WWTP options can reduce CSO without any 

additional collection system improvements. 

The WWTP needs substantial upgrades to its treatment processes to continue to meet regulatory 

limits during average dry weather conditions. To take advantage of the collection system 

conveyance capacity described previously, the Facilities Plan recommended increasing the West 

Side WWTP to a 200 MGD wet weather capacity. This recommendation and the concomitant CSO 

benefit are discussed in Section 7.2. The 2020 Facilities Plan presents additional information 

regarding existing WWTP processes and recommendations for their improvement.  

  

3.2 East Side Wastewater Treatment Plant 
The East Side WWTP, located at 695 Seaview Avenue, discharges to Long Island Sound via 

Bridgeport Harbor. The East Side WWTP was designed as a primary treatment facility in the 1950s. 

Between 1969 and 1971, it was upgraded to provide secondary treatment. The East Side plant has 

unit processes similar to the West Side plant: influent screening ahead of influent pumping, 

rectangular primary settling tanks, an activated sludge system modified to operate in an MLE mode, 

disinfection with sodium hypochlorite and gravity thickeners, and a gravity belt thickener for 

sludge thickening. Plant effluent discharges through a 60-inch outfall pipe to Powerhouse Channel, 

a dead-end inlet off the east side of the Pequonnock River in the Inner Harbor. Figure 3-2 shows an 

aerial view of the site. As with the West Side plant, the East Side plant was modified for interim 

nitrogen reduction in the early 2000s and dechlorination was added. Limited mechanical 

improvements have been made since that time. Most equipment is older than its expected useful 

life.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 21 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 
Figure 3-2 

Aerial of East Side Wastewater Treatment Plant 

 

The East Side WWTP was also designed to achieve secondary effluent quality (30 mg/L BOD5 and 

TSS) at annual average design flow capacity of 10 MGD and a peak secondary treatment capacity of 

24 MGD. All wet weather flow exceeding the secondary treatment capacity, up to 40 MGD, was 

intended to receive primary treatment before recombining with secondary effluent prior to effluent 

disinfection. Plant data from 2017 through 2019 reveals an average influent flow of 5.7 MGD, 43 

percent less than design flow. 

While the East Side WWTP is also aging, undersized, and has inadequate treatment processes, it 

does a good job meeting permit limits since the influent flow is well below design capacity. As with 

the West Side plant, the East Side plant has ineffective screening, no in-line grit removal, aging and 

slightly undersized primary settling tanks, a secondary treatment system that was reconfigured to 

impart nitrogen removal, and inappropriately designed chlorine contact tanks. Although solids 

management is more effective at this facility, the East Side WWTP receives scum from the West Side 

plant which can overload this system. In addition, limited operational instrumentation and controls 

exist making operations and control even more difficult.  

 

During the 2017-2019 period analyzed as part of the Facilities Plan, the plant experienced a few 

permit violations related to effluent BOD5, TSS, fecal coliform, and enterococci. In general though, 

the East Side plant meets its permit limits. The plant was able to meet its waste allocation for total 

nitrogen removal all three years. The East Side plant generally does a better job managing solids 

through peak flow events than the West Side plant.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 22 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Although the East Side WWTP was designed to accept 40 MGD peak flow, today, the plant typically 

can only accept 35 MGD during storms due to the aging influent pumps. From 2017 to 2019, the 

plant experienced between 5 and 17 secondary treatment bypass events per year, resulting in 

between 12 and 38 million gallons of primary treated effluent discharge from the WWTP.  

Collection system modeling completed during the Facilities Plan has shown that up to 60 MGD 

could be conveyed to the East Side plant during the 1-year, 24-hour design storm. Peak flows 

greater than 80 MGD can be conveyed in storms greater than the 1-year, 24-hour design storm. This 

illustrates that higher flow capacity WWTP options can be an effective strategy for reducing CSO.  

The East Side WWTP needs substantial upgrades to its treatment processes to continue to meet 

regulatory limits under average dry weather operations. To take advantage of the collection system 

conveyance capacity described previously, the Facilities Plan recommended increasing wet weather 

capacity to 80 MGD. This recommendation, and its significant CSO benefit, are explained further in 

Section 7.2. Additional information regarding evaluation of existing WWTP processes and 

recommendations for improvement of these treatment processes can be found in the Facilities Plan.  

4 Water Quality 

For the first two decades of implementation of the federal Clean Water Act (CWA), regulatory 

agencies focused on cleanup of continuous waste discharges. Publicly owned treatment works were 

typically required to provide secondary treatment, or at least provide a level of treatment greater 

than primary sedimentation. Industrial dischargers were required to install best available 

treatment for their discharges.  

CSO control presents communities with distinct challenges. CSO control can be expensive. Water 

quality impacts from CSOs are temporary and primarily limited to during and after storms. In 

addition, many studies indicate that CSO control alone may not meet water quality objectives, as 

stormwater runoff also adversely affects water quality during and after wet weather. 

In recent years, regulatory agencies have sought coherent policies that associate the environmental 

benefits of CSO control with the costs to achieve these benefits. Both federal and state agencies 

recognize that compliance with state water quality standards for CSO is costly. Accordingly, 

government agencies have developed separate but similar control policies to guide CSO abatement 

given the technical, social, and economic challenges for communities.  

In Connecticut, DEEP has primacy, as Environmental Protection Agency (EPA) has delegated 

primary enforcement responsibility to the state.  

WPCA’s CSO planning efforts are influenced by the critical factors described in this section.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 23 

2021-12-17_FINAL_CSO_LTCP_Update 

 

4.1 Receiving Water Body Classifications  
Classifications for the receiving water bodies for WPCA CSOs are listed in Table 4-1. In the cases 

where two classifications are provided, each refers to a different stream reach. These classifications 

correspond to the designated uses described in Section 4.3. The water bodies are shown in Figure 

4-1. Based on these water quality standards and the requirements of the Administrative Orders, 

WPCA adopted a 1-year control level in the 2011 LTCP. 

Table 4-1 Water Quality Classifications for Major Receiving Waters of WPCA CSOs 

Water Body WWTP Collection System Current Classification 

Ash Creek West Side SB/A1 

Black Rock Harbor West Side SB 

Bridgeport Harbor West Side SB 

Burr Creek West Side SB 

Cedar Creek West Side SB 

Island Brook West Side A 

Johnson’s Creek East Side SB 

Pequonnock River West Side SB/B/A1 

Yellow Mill Pond East Side SB 

1.  The Pequonnock River and Ash Creek have varying classifications for different assessment units. CSO from WPCA’s 

combined sewer system discharges to Class SB segments of the Pequonnock and at the boundary of the SB/A 

classification in Ash Creek. 

 

4.2 Receiving Water Body Impairments 
Section 303(d) of the CWA requires each state to identify waterbodies that are not expected to meet 

surface water quality standards after implementation of technology-based controls or best 

management practices. Impaired waterbodies in the 303(d) list may require TMDLs to be 

developed. The 303(d) list is updated every two years. The most recent version was issued by the 

state of Connecticut in 2020 (DEEP, 2020).  

Table 4-2 lists water bodies affected by WPCA’s CSOs that are included on Connecticut’s 2020 

Integrated Water Quality Report. As shown, the water bodies affected by WPCA’s CSOs on the state 

303(d) list are the Pequonnock River, Bridgeport Harbor, Black Rock Harbor, and Ash Creek. These 

water bodies fall under EPA Category 5, 4a, and/or 2. Water bodies classified as Category 5 are 

those for which available data and/or information indicate that one or more designed uses are not 

being supported and a TMDL or action plan is needed (EPA, 2015). Water bodies in Category 4a are 

impaired for one or more designated uses that have an established TMDL, and a pollutant has been 

identified as the cause of the impairment. Water bodies classified as Category 2 are those for which 

available data and/or information indicate that some, but not all, designated uses are supported. 

  



Figure 4-1
Surface Water Quality

Classifications

³±

³±

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂
_̂̂_

_̂̂_

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

West Side WWTP

East Side WWTP

Sta
te 

Hw
y 8

Main St

Sta
te 

Hw
y 1

27

US Hwy 1

Sta
te H

wy 1
30

State H
wy 1

30

State Hwy 8

Sta
te 

Hw
y 8

US Hwy 1

US Hwy 1

State Hwy 130

State Hwy 130
Main St

US Hwy 1

US Hwy 1

Main St

Main St

State Hwy 130

Main St

US Hwy 1US
 Hw

y 1

US Hwy 1

Main St

State Hwy 130

Water Pollution Control Authority
City of Bridgeport

CSO Long Term Control Plan Update

Fairfield

Stratford

Trumbull

Ash
Creek

Black Rock
Harbor

Cedar 
CreekBurr

Creek

Long Island
Sound

Bridgeport
Harbor

Johnsons
Creek

Yellow Mill
Channel

Pequonnock
River

Success
Lake

Lake
Forest

Island
Brook

Legend

A
AA
B, B*
SA
SB

A
AA
B, B*
SA
SB

_̂ CSO Outfalls

³±

Wastewater
Treatment
Plants
City Boundary
Major Roads
Roads

Surface Water 
Quality Classes

0 10.5 Miles ¯



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 25 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Table 4-2 Water Bodies on the Connecticut Impaired Waters List 

Water Body Impaired Designated Use  Cause EPA Category 

Pequonnock River Habitat  Unknown 5 

Pequonnock River Recreation E. coli 2, 4a, 5 

Bridgeport Harbor Recreation E. coli 5 

Bridgeport Harbor Shellfish harvest Fecal coliform 4a 

Bridgeport Harbor Habitat  Dissolved oxygen 4a, 5 

Bridgeport Harbor Habitat  Nutrients 4a, 5 

Bridgeport Harbor Habitat  Polychlorinated biphenyls (PCBs) 5 

Bridgeport Harbor Habitat  
Polycyclic aromatic hydrocarbons (PAHs) 

(Aquatic Ecosystems) 
5 

Black Rock Harbor Habitat  Dissolved oxygen 5 

Black Rock Harbor Habitat  Estuarine bioassessments 5 

Black Rock Harbor Habitat  Nutrients 5 

Black Rock Harbor Habitat  Oil and grease 5 

Black Rock Harbor Habitat  PCBs 5 

Black Rock Harbor Habitat  PAHs (Aquatic Ecosystems) 5 

Black Rock Harbor Shellfish harvest, recreation Fecal coliform 4a 

Black Rock Harbor Shellfish harvest, recreation Enterococcus 4a 

Ash Creek 
Commercialized shellfish 

harvesting where authorized 
Fecal coliform 5 

Ash Creek Habitat  Gold 5 

Ash Creek Habitat  Silver 5 

Ash Creek Recreation Enterococcus 5 

Habitat: Habitat for fish, other aquatic life, and wildlife 

4.3 TMDL Designations 
In its 2020 Integrated Water Quality Report (IWQR), DEEP lists the Pequonnock River, Bridgeport 

Harbor, Black Rock Harbor, and Ash Creek as impaired based on water quality assessments. TMDLs 

have been established for several WPCA receiving waters. These TMDLs include the Connecticut 

Statewide Bacteria TMDL, the Long Island Sound Total Nitrogen TMDL, and the Northeast Regional 

Mercury TMDL, which is applicable to all waterways in the Northeast (New England and New York). 

Each state is required to develop a TMDL for any waterbody listed as impaired on its 303(d) list. 

While no additional TMDLs are anticipated based on the 2020 303(d) list, future assessments by 

DEEP may result in additional impairments that require additional TMDL development.  

4.3.1 Statewide Bacteria TMDL 

DEEP issued the Final Connecticut Statewide Bacteria TMDL in September 2012 to reduce bacteria 

concentrations in waters listed on the state 303(d) list for fecal bacteria-related impairments. The 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 26 

2021-12-17_FINAL_CSO_LTCP_Update 

 

TMDL identifies criteria for total coliform, E. coli, fecal coliform, and enterococci. These bacteria are 

used as indicators for public drinking water supplies, freshwater recreation, shellfish consumption, 

and coastal recreation, respectively. The TMDL sets concentration limits for each water quality 

classification and specific designated uses.  

 In class AA, A, and B water bodies, geometric mean E. coli must be less than 126 colonies/100 

mL. Single sample maxima vary according to recreation type: designated swimming areas 

require a single sample maximum of 235 colonies/100 mL, non-designated swimming areas a 

maximum of 410 colonies/100 mL, and other recreation areas a maximum of 576 

colonies/100 mL. Non-designated swimming areas are defined as areas suitable for 

swimming but that have not been designated as bathing areas, and waters which support 

other recreational activities where full body contact is likely.  

 In Class SA water waterbodies, the geometric mean fecal coliform must be less than 14 most 

probable number (MPN)/100 mL; 90 percent of samples must be less than 31 MPN/100 mL. 

 In Class SB water waterbodies, the geometric mean fecal coliform count must be less than 88 

MPN/100 mL; 90 percent of samples must be less than 260 MPN/100 mL. 

 In Class SA and SB water waterbodies, the geometric mean enterococci must be less than 35 

MPN/100 mL. Single sample maxima vary according to recreation type: designated 

swimming areas require a single sample maximum of 104 MPN/100 mL; other recreation 

areas allow a maximum of 500 MPN/100 mL. 

4.3.2 Nitrogen TMDL 

DEEP and the New York Department of Environmental Conservation developed a nitrogen TMDL in 

2001 to control nutrient loads to Long Island Sound. TMDLs for WPCA’s WWTPs are 362 lb/day for 

the East Side WWTP and 1,041 lb/day for the West Side WWTP . 

In 2002, the DEEP Nitrogen Credit Exchange was formed to enable wastewater treatment plants to 

buy nitrogen credits from the state administered “credit bank” to meet their Wasteload Allocations. 

In 2018, WPCA spent $1.5 million in nitrogen credits for the West Side WWTP and received 

$300,000 in nitrogen credits for the East Side WWTP, which released an average nitrogen loading 

of 1,761 pounds of per day (lb/day) and 271 lb/day, respectively (DEEP, 2018b). Modifications to 

the WWTPs in the early 2000s have helped reduced nitrogen discharges since 2004. Current 

effluent total nitrogen loads represent a significant improvement over the baseline average load of 

2,852 lb/day and 991 lb/day for the West Side and East Side WWTPs, respectively.  

4.3.3 Northeast Regional Mercury TMDL 

The principal source of mercury contamination is atmospheric deposition. Therefore, while this 

TMDL applies to all WPCA’s receiving waters, it is not pertinent to its CSO or WWTP discharges.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 27 

2021-12-17_FINAL_CSO_LTCP_Update 

 

4.4 Water Quality Analysis 
WPCA completed a receiving water body sampling program in 2009 to assess water quality in 

waterways potentially affected by CSO. The program focused on bacterial indicators and chemical 

and physical characteristics that could be used to define dry weather conditions and mixing zones 

during wet weather discharges. Twenty-three monitoring sites were selected, including 15 CSO 

receiving water sites (two of which are shellfish culture sites), four CSO locations, two recreational 

beach sites, and two reference sites. Samples were collected during five dry weather events and 

three wet weather events. Five dry weather samples were also taken at the East Side WWTP 

influent to provide a comparison of dry and wet weather concentrations.  

A total of 120 dry weather fecal coliform, 353 wet weather fecal coliform, and 67 wet weather 

enterococci samples were collected and analyzed. In addition, continuous measurements of 

temperature, pH, conductivity, and dissolved oxygen (DO) were made at the end of boating piers in 

Yellow Mill Channel and Cedar Creek. Section 4 of the 2011 LTCP presents a full description of the 

sample results (Attachment E). 

Major conclusions from the sampling program included: 

 Exceedances for bacteria observed upstream of CSOs during dry weather may be of higher 

concern than wet weather CSO sources. 

 Results at beach and harbor sampling locations indicated little wet weather impact on 

bacteria counts. 

 Elevated bacteria levels during wet weather observed in Pequonnock River and Cedar Creek 

during some rain events is likely due to a combination of upstream sources and CSO. 

 Low DO in Cedar Creek may be related to factors including channelization and lack of 

circulation. 

 CSO mixing zones could not be determined through visual observation at CSO outfalls nor via 

analysis of physical and chemical water quality data. 

4.5 Upstream Pollutant Sources 
Pollution sources upstream of Bridgeport contribute to water quality degradation. The IWQR lists 

impairments for the Pequonnock River, Bridgeport Harbor, Black Rock Harbor, and Ash Creek due 

to a mix of E. coli, fecal coliform, dissolved oxygen, nutrients, PCBs, PAHs, estuarine bioassessments, 

oil and grease, enterococci, gold, silver, and unknown causes (Table 4-2). Potential sources of these 

impairments as listed in the IWQR include stormwater, illicit discharges, CSO, municipal discharges, 

landfills, insufficient on-site treatment systems, and/or septic systems.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 28 

2021-12-17_FINAL_CSO_LTCP_Update 

 

4.6 Summary 
WPCA CSOs discharge to receiving waters with multiple known impairments to recreation, shellfish 

harvesting, commercial shellfish harvesting, and habitat for fish, marine fish, other aquatic life, and 

wildlife. All receiving water bodies are Class B or SB with the exception of the upstream portion of 

Ash Creek, which is Class SB/A, and Island Brook which is Class A.  

Water quality sampling results indicate other bacteria sources in Bridgeport waterways in addition 

to CSO. Bacteria levels during dry weather exceeded water quality standards at multiple sampling 

locations, including Seaside Park (beach sample), Ash Creek, Cedar Creek, Pequonnock River, 

Yellow Mill Channel, and Johnson’s Creek. A subset of the wet weather samples at the five 

tributaries showed a pattern of higher bacteria counts in upstream sampling locations than in 

downstream locations. Sources of bacteria upstream of the CSOs are likely illicit connections, 

wildlife fecal matter, and stormwater runoff. WPCA launched an investigation to locate suspected 

illicit connections subsequent to the sampling program. 

Wet weather bacteria concentrations were not significantly different than dry weather 

measurements at beach and harbor sampling locations. Wet weather sampling in Ash Creek, Cedar 

Creek, Pequonnock River, Yellow Mill Channel, and Johnson’s Creek indicated that bacteria is likely 

due to a combination of upstream sources and CSO. 

Chemical and physical water quality monitoring revealed a dissolved oxygen pattern typical of 

eutrophic waters at Cedar Creek. DO fluctuated diurnally in Cedar Creek between low overnight 

levels and supersaturation during the day. DO monitoring at Yellow Mill Channel did not indicate 

DO below the surface water standard for Class B or SB waters (5 mg/L). Low DO in Cedar Creek can 

likely be attributed to low flow in the Cedar Creek Basin, dredged channels, neighboring Seaside 

Landfill along Barnum Boulevard, CSO, West Side WWTP effluent, and/or poor circulation. 

Mixing zones could not be determined for CSO, despite efforts to define plumes through visual 

observation, physical and chemical measurements, and bacteria sampling. No evidence of defined 

plumes was seen in the sampling data. Bacteria sampling data from the tributaries indicate that 

bacteria is fully mixed within the receiving water before it enters Bridgeport Harbor. Field crews 

did not observe any color variation, sanitary trash, or other visual indications of CSO in the river or 

harbor sampling sites. CSO mixing zones are believed to be located in small areas close to the 

mostly underwater outfalls.  

5 CSO Model Update 

WPCA’s existing collection system model was updated and used to evaluate peak flow delivered by 

the collection system to the East Side and West Side WWTPs to support the development of the 

Facilities Plan and this memorandum. WPCA collection system model uses EPA SWMM, the 

preeminent model for planning, analysis, and design related to stormwater runoff, combined and 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 29 

2021-12-17_FINAL_CSO_LTCP_Update 

 

sanitary sewers, and other drainage systems in urban areas. This section summarizes the model 

development, data sources, validation, and updated baseline CSO estimates used as the basis for 

alternatives analysis in the Facilities Plan. Attachment F describes the model updates, calibration, 

and baseline conditions.  

5.1 Data Sources  
The collection system model was updated with best-available information on the existing collection 

system, including system improvement projects that WPCA has implemented since the last model 

update in 2011. Data gathering and analysis for this model update focused on both the physical 

attributes of the system and system performance. CDM Smith collaborated with WPCA to collect 

and verify this information, as described below.  

SWMM Model 

CDM Smith obtained the latest version of WPCA’s hydraulic model in June 2019. The model had 

been maintained by Arcadis since the 2011 LTCP. It had most recently been used to compare 

simulated and observed overflows during the 2016 and 2017 Pilot Telemetry Program (Arcadis, 

2018). The model version used for the pilot telemetry program analysis was the starting point for 

this analysis. 

Spatial and Timeseries Data 

Publicly available spatial and timeseries datasets obtained from national and state resources were 

used to refine model hydrology and set model boundary conditions. These included census block 

outlines and population, imperviousness, elevation data, hourly precipitation, hourly tide levels, 

daily river flows, daily temperature, and daily snow depths.  

Record Drawings 

WPCA provided city-wide mapping including its Fuller sewer atlas and GIS data, as well as record 

drawings for key locations and projects such as CSO regulators and recent improvements including 

sewer separation, sewer lining, and the new River Street Pump Station. 

Flow and CSO Monitoring 

Existing monitoring data were used to calibrate system performance in dry and wet weather, as 

well as to add a variable baseflow component to the model. Data included CSO block testing results 

at all available CSO regulators for 2017 and 2019, daily flow at the WWTPs for 2017–2019, CSO 

level sensing from the 2016-2017 Pilot Telemetry Program, and area-velocity metering data from 

system-wide (2009 and 1999) and local (Ash Creek 2019-2020) flow monitoring programs. 

Additional Information on System Performance 

In addition to system monitoring, anecdotal information about system performance was provided 

by WPCA such as known flooding areas, general condition and verification of tide gates on CSO 

outfalls, and sediment and debris buildup locations. Field data collected by Kleinfelder during the 

2020 Ash Creek CSO Evaluation of Alternatives was also incorporated to the model. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 30 

2021-12-17_FINAL_CSO_LTCP_Update 

 

5.2 Model Update 
The collection system model was updated and improved to develop baseline conditions for the 

existing system to support the Facilities Plan and this LTCP Update. The updated model 

incorporates revised hydraulics, hydrology, and dry weather flow.  

5.2.1 Hydraulics 

The modeled pipe network builds upon the dataset described in the 2011 LTCP. The starting model 

network consisted of 3,958 links (pipes, weirs, orifices, and pumps). The updated model has 4,032 

links. Details were added at CSO regulators, and pipes were added in the separated sanitary service 

area in the northern portion of the City. The updated model has a median pipe diameter of 15 

inches, including 813 10-inch and smaller pipes. The updated model represents 156 miles of pipe. 

This updated pipe network is shown in Figure 5-1.  

CSO regulator hydraulics were thoroughly checked against record drawings, notes provided by 

WPCA, and video taken during CSO block-testing inspections. CSO regulator configurations were 

discussed with WPCA and updated as appropriate, including representation of recent WPCA efforts 

to raise weirs. The updated model has tide gates at two East Side and eleven West Side CSOs. 

The hydraulics of all siphons were reviewed and updated as needed. While no siphon record 

drawings were available, WPCA provided information about locations and capacity.  

Six miles of 24-inch and larger pipe were added to the model to extend the network into separated 

sanitary sewersheds in the northern portion of the City. The model extension includes the new 

River Street Pump Station sewershed and two miles of the Bridgeport-Trumbull Interceptor, which 

receives sanitary wastewater from Trumbull via the Beardsley Pump Station and Sunnydale 

Crossover. No pipes in the Trumbull collection system were included in the updated model, but its 

sanitary flow and I/I were explicitly accounted for.  

Simulated sediment depths were verified by WPCA and updated as needed. Friction and form losses 

were completely revised for the model update.  

The WWTPs were configured to reflect current operations at both facilities. The starting model 

contained unique outlet rating curves to control inflow to each facility based on the hydraulic grade 

line in the collection system. The rating curves were replaced with influent flow limits to each 

facility. Based on data from WPCA, existing conditions limits were set to 80 MGD and 35 MGD at the 

West Side and East Side WWTPs, respectively. 

  



³±

³±

!(

!(!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(
!( !(

!(

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂̂_

_̂
_̂

_̂

_̂
_̂̂_

_̂̂_

_̂

_̂
_̂̂_

_̂

_̂
_̂̂_
_̂

_̂

_̂
_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂ _̂

_̂

_̂

CAP

CON

TIC
DEW

EWAS

DEAC

BARN
CHUR

WANN

HUNT

HOUS

TERN

FAIR
WALL

TERS

WORD

ANTH

SEAB

BAYEL

STRAT

GRAND

RAILS

ARBOR

STATEA

CEM/MAPE

I- 95

E M
ain

 S
t

Park Ave

Sta
te 

Hw
y 8

Sta
te 

Hw
y 2

5

Main St

Sta
te 

Hw
y 1

27

State St

Connecticut Tpke

US Hwy 1

Barnum Ave

Fairfield Ave

Boston Ave

Broad St

Ko
ss

uth
 S

t

Railroad Ave

Old Town Rd

Iranistan Ave

No
ble

 Av
e

Central Ave

Wood Ave

Clark St

Capitol Ave

Atlantic St

Arctic St

Pe
mb

rok
e S

t

Norman St

North Ave

Ruth St

Lindley St

Laurel Ave

Sta
te H

wy 1
30

Governor John Davis Lodge Tpke

Pa
rk 

St

Howard Ave

Wayne St

Madison Ave

Thorme St

Union Ave

Se
av

iew
 Av

e

Barnum Dr

Ha
lle

tt S
t

Gilman St

Ev
ers

 St
 Ex

d

Maple St

Gr
an

d S
t

Jane St

James St

Sy
lva

n A
ve

Merritt S
t

Clinton Ave

Ogden St

Hancock Ave

Bo
nd

 S
t

Grant St

Platt St

Br
oo

ks
 S

t

Seltsam Rd

Lincoln Ave

Chopsey Hill Rd

Shelton St

De
we

y S
t

Sout
h A

ve

Jewett Ave

Bishop Ave

Stillman St
Garfield Ave

He
len

 S
t

Hu
ntin

gto
n T

pke

Savoy St

Maplewood Ave

Stratford Ave

Queen St

Westfield Ave

Soundview Dr

Housatonic Ave

Trumbull Ave

Connecticut Ave

Birmingham St

Lafayette St

Cleveland Ave

Ellsworth St

Crescent Ave

Burnsford Ave

Asylu
m St

Wi
llia

m 
St

Ha
rra

l A
ve

Gurdon St

Salem St

Fairview Ave

Evers St

Wells St

Kn
ow

lto
n S

t

Brewster St

East Ave

Bostwick Ave

5th St

Gregory St

Taft Ave

Wordin Ave

Hollister Ave

Anton St

Gr
ov

ers
 Av

e

Hawley Ave

Colorado Ave

Beechwood Ave

Willow St

Bunnell St

Summit St

Indian Ave

Poplar St

Palisade Ave

Olive
 St

Center St

Goldenrod Ave

Peet St

Wa
sh

ing
ton

 Av
e

River St

Broadbridge Rd

Ne
wfi

eld
 Av

e

Exeter St

Charles St

Robin St

6th St

Putnam St

Frenchtown Rd
Lakeside Dr

Do
ve

r S
t

Pearl St

Wa
ter

vie
w A

ve

Ho
oke

r R
d

Eckart St

Wade St

Polk St

Anton Dr

Coleman St

Pond St

Mi
ll H

ill A
ve

Jen
nin

gs
 Av

e

Ho
rac

e S
t

McKinley Ave

Wilmot Ave

Aldo St

Amsterdam Ave

Pacific St

Mi
dla

nd
 St

Alpine St

Soundview Ave

Folino Dr

Carroll Ave

Vine St

John St

Pixlee Pl

Frank St

Orange St

Spring St

Reservoir Ave

Beechmont Ave

Catherine St
E Washington Ave

Oak St

Fox St

Hu
nti

ng
ton

 R
d

Berkshire Ave

West Ave

Lynne Pl

Hanover St

Ha
rrie

t S
t

Ct D

Com
merc

ial 
Prop

erty
 Prrd

Lake Ave

Adams St

Hart St

Valley Ave

Oakwood St

Pitt St

Dexter Dr

Jackson Ave

Warren St

Linden Ave

Da
yto

n R
d

Ju
ds

on
 P

l

Lenox Ave

Harlem Ave

King St

Eames Blvd

Woodrow Ave

Griffin Ave

Marion St

Be
ac

h S
t

Elm St

Intervale Rd

Bretton St

Rid
ge

fie
ld 

Av
e

Federal St

Benh
am

 Ave

Glendale Ave

Ann St

Smith St

Courtland Ave

Lewis St

Hamilton St

Br
ad

ley
 S

t

George St
Dixon St

Nichols St

Eagle St

Ezra St

Harmony St

Bronx Ave

Commerce Dr

Alba Ave

Dewhirst St

Lyon Ter

Nancy Dr

Clermont Ave

Pr
inc

e S
t

Granfield Ave

Cottage St

Pe
arl

 H
arb

or 
St

Cedar St

Greenwood St

Myrtle Ave

Waldemere Ave

Middle St

Ardmore St

Br
oo

kla
wn

 Av
e

Re
mi

ng
ton

 St

Pulaski St

Tesiny Ave

Funston Ave

Douglas St

Su
cce

ss
 Av

e

Lin
en

 Av
e

Saunders Ave

N B
ish

op
 Av

e

Canfie
ld Ave

Fis
ke

 Av
e

Go
dd

ard
 Av

e

Courtland St

Orland St

Geduldig St

Deforest Ave

Norland Ave

Ceda
r C

ree
k D

r

Madison Ter

Ct A

We
be

r S
t

Sa
ilo

rs 
Ln

Seaside Ave

Ac
ton

 R
d

N Washington Ave

Marilyn Dr

Alfred St

Read St

Red Oak Rd

Edna Ave

3rd St

Alice St

Texas Ave

Vin
ce

llet
te 

St

Jefferson St

Wheeler Ave

Logan St

Lee Ave

Wilson St

Sylvan St

Hickory St

Yacht St

Ba
y S

t

Prospect St

Doreen Dr

Glen
wood

 Av
e

Robert St

Hurd Ave

Yale St

Dekalb Ave

Anson St

Be
ll S

t

Beers St Kent Ave

Arl
ing

ton
 St

Hansen Ave

E Pasadena Pl

Monr
oe 

St

Scofield Ave

Truman St

Bennett St

Chamberlain Ave

Milne St

Harbor Ave

Alexander Ave

S Fron
tag

e R
d

Ranch Dr

Holland Rd

Hope
 St

Beardsley St

Macon Dr

French St

Barnum Dyke

Rose St

Hilltop Rd

Hil
lcr

es
t R

d

Palmetto Rd

Ohio Ave

Rocton Ave

Garden St

Ocean Ter

State Hwy 59

Post St

Houston Ave

Old B
atte

ry R
d

Marina Village

Sampson St

Terry Pl

Eve
rgr

een
 St

Worth St

Keeler Ave

Woodside Ave

Front St

Denver Ave

Cogswell StIsland Brook Ave

Kaechele Pl

Birdsey St

Wa
ke

 St

Grove Rd

Price St

Yaremich Dr

Fern St

Trowel St

Palm St

Linwood Ave

Indian Field Rd

Laurel Pl

Black Rock Ave

Benson St

Tra
vis

 D
r

Austin St

Sil
ve

r L
n

Stratfield Pl

Ch
es

tnu
t S

t

University Ave

Pe
rth 

St

Kevin Rd

Cannon St

Suburban Ave

Hughes Ave

Whittier St

Ha
le 

Te
r

Broadway

Harvey St

Ct 
C

Elmwood Ave

Marcy Rd

Shell St

Albion St

Webster St

Edwards St

Hunting St

Pleasantview Ave

Washburn St

Davenport St

Overland Ave

Lorraine St

Magnolia St

Porter St

Astoria Ave

Lourmel St

Harborview Ave

Merr
iam

 St

W Jackson Ave

Virginia Ave

Steuben St

Livingston Pl

Sequoia Rd

Princeton St
Martha Pl

Louisiana Ave

Powell Pl

Ka
thr

yn
 D

r

Lawn St

De
an

 Pl

Sage Ave

Up St

Oman Pl

Cityview Ave

He
nry

 M
uc

ci 
Hw

y

Br
uc

e B
lvd

Martin Ter

Pequonnock St

Northfield St

Tesiny Cir

Ridge
 Ave

Nautilu
s Rd

Baker St

Lafayette Blvd

Wilcox St

Gr
ov

e S
t

Hazelwood Ave

Clarence St

Nash Ln

Gle
nb

roo
k R

d

Burr Ct

Eaton St

Luther St

Arcadia Ave

Davis Ave

Do
gw

oo
d D

r

Toni Pl

Sunrise Ter
Hillside Ave

Ashley St

Vil
lag

e L
n

Edgemoor Rd

Jourmire Rd

Locust St

Aldine Ave

Waller Rd

Leonard Dr

Hewitt St

Lak
evi

ew
 Av

e

Wessels Ave

Walter St

Ca
rne

gie
 Av

e

Ho
we

 Dr

Isla
nd 

Broo
k A

ve 
Exd

Quarry St

Crestview Dr

Oxford St

Infield St

Pennsylvania Ave

Oa
kle

af 
St

Woodmont Ave

Sherman St

Sid
ney

 St

Do
bs

on
 St

Manhattan Ave

Stoehrs Pl

West Pkwy

Se
ab

rig
ht 

Av
e

Pr
isc

illa
 St

Lansing St

Br
iar

wo
od

 Av
e

Colo
ny 

St

Deramo Pl

Ry
on

 S
t

Staples St

Ca
rol

ine
 S

t

Alexander Dr

Ocean Ave

Karen Ct

W Taft Ave

Englewood Ave

Mead St

Elmsford Rd

Ingleside Pl

Pierce Ave

Atwater St

Bassick Ave

Sedgewick St

Calhoun Pl

Morehouse St
Seaver Cir

Burnham St

Essex St

Cowles St

Chatham Ter

Pin
e P

oin
t D

r

Sanford Pl

Minturn Rd

Marigold Ave

Wilkins Ave

Allen St

Carleton Ave
Emerald St

Acorn St

Vanguard St

Calvin Ave

Rita Ave

Roosevelt St

Concord St

Bick Ter

Pierce Pl

Eastwood Rd

Bancroft Ave

Vernon St

Cross St

Lin
da

 D
r

Lesbia St

Sunshine Cir

Foster Sq

Brothwell St

Wallace St

Clifford St

Waldorf Ave

Jetland Pl

Clearview Dr

Brookfield Ave

Grenelle St

Pe
ars

all
 Pl

Forestview Rd

Loftus Cir

Fairview Ave Exd

Sunnydale Rd

Davidson St

Springdale St

Ive
s C

t

Crown St

Oa
kd

ale
 St

Pilgrim Rd

Lycett St

Ameridge Dr

Chapel St

Nelson Ter

Beauvue Ter

N Ridgefield Ave

Jetland St

Corn Tassel Rd

Victory Ave

W Morgan Ave

May St

Melrose Ave

Dande St
Unquowa Hill St

Park Boundary St

Trojan Dr

Andover St

Platt Pl

Earl Ave

Du
an

e P
l

Plattsville Rd

Evers Pl

Colonial Ave

N Fron
tag

e R
d

Howe St

Kingsbury Rd

Laurel Ct

Bartlett St

Herb
ert 

St

Velvet St

Hadley St

Morgan Ave

Lance Cir

Remer St

Ce
nte

r S
t E

xn

Grace St

Richardson St

Cherry
 Hill D

r

Cambridge Ave

Roselle St

Winto
n S

t

Serpentine Dr

Beachview Ave

Alanson Rd

Plateau Ave

Heppenstall Dr

Berkeley Pl

Lawrence St

We
stm

ere
 S

t

Marsdale Ave

Ochsner Pl
N Quarry St

Garden Ter

Mo
nu

me
nt 

Dr
Ha

ye
s S

t

Anchorage Dr

Ct 1

Cartright St

Carv
er 

St

Plankton St

Ev
ers

 C
t

Ab
bo

tt S
t

Amos St

Jill
ija

m 
Pl

Maybrook Rd

Leslie Rd

Livingston St

Warren Ct

Querida St

Royce Pl

Blu
eb

err
y R

d

Janet Cir

Bowker Pl

Regency St

Sullivan Pl

Be
ac

on
 Ct

California St

Minnesota Ave

Maiden Ln

Canaan Rd

Erma St

Lumber St

Tina Cir

Wall St

Arch St

Westw
ay S

t

Beverly Pl

Armitage Dr

Patricia Rd

Wood Ter

Madi
son

 Ct

Riv
erv

iew
 D

r

Garland Ave

Wh
itn

ey
 P

l

Wick
liffe

 Cir

Toilsome Pl

New Era Ct

Rockmore Pl

Iwanicki Cir

Seaview Ave

Fai
rfie

ld A
ve

Chopsey Hill Rd

State Hwy 130

Logan St

Bond St

Madison Ave

Laurel Ave

Polk St

North
 Ave

US
 H

wy
 1

State Hwy 130

Woodside Ave

State Hwy 130

Main St

Park Ave

Pond St

Boston Ave

Ke
nt 

Av
e

State Hwy 25

John St

Capi
tol 

Ave

Wood Ave

Anson St

Ch
op

se
y H

ill 
Rd

Macon Dr

Eames Blvd

Truman St

No
ble

 Av
e

Railroad Ave

Re
se

rvo
ir A

ve

Main St

US Hwy 1

Wordin Ave

Old Town Rd

State Hwy 130

Waldemere Ave

Ezra St

Ha
rt S

t

Main St

Gr
ov

e S
t

Main St

US Hwy 1

Sta
te 

Hw
y 8

Park Ave

Madison Ave

Norman St

Platt St

William St

Main St

Pond St

No
rth

 Av
e

Madison Ave

East Side WWTP

0 0.5 10.25
Miles

¯

Legend
Model Extent
Modeled Pipes

³±

Wastewater Treatment
Plants
Roads

City Boundary
CSO Regulators
!( Active
!( Inactive

CSO Outfalls
_̂ Active, Tidegate
_̂ Active, No
_̂ Closed
_̂

Converted to
Stormwater

Figure 1
Model Network

Water Pollution Control Authority
City of Bridgeport, CT

May 2020

Enter flow from Beardsley 
Pump Station Force Main 
Crossover from Trumbull

Enter flow from Sunnydale
Road Gravity Crossover

from Trumbull

lockel
Text Box
Figure 5-1
Model Pipe Network

lockel
Text Box
December 2021



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 32 

2021-12-17_FINAL_CSO_LTCP_Update 

 

5.2.2 Hydrology 

The model’s surficial hydrology was revised extensively. Subcatchments were re-delineated from 

the city’s 1,900 census blocks. Census blocks were subdivided as needed to eliminate dry pipes and 

typically routed to the upstream-most model node within the subcatchment. New subcatchments 

cover the City of Bridgeport and the sewered portion of Trumbull. The updated model contains 

2,152 subcatchments in Bridgeport and two in Trumbull as shown in Figure 5-2.  

Subcatchment area was assigned according to GIS area in fully combined sewersheds. Separated 

sanitary sewersheds in the northern portion of the City were assigned 5 percent of the GIS area. 

More recently separated areas within the combined portion of the system were represented with 

10 to 99 percent of the GIS area according to the reported degree of separation (Figure 5-2). 

Imperviousness was assigned using data specifying imperviousness statewide at 1-foot pixel 

resolution. Effective imperviousness is calibrated in the model through adjustment of the fraction of 

a subcatchment’s impervious surface that drains onto adjacent pervious ground (e.g., roof leaders 

draining to lawns).  

5.2.3 Dry Weather Inflow 

Dry weather flow in the model is simulated as the sum of sanitary flow and seasonal and constant 

groundwater infiltration (GWI).  

Sanitary flow was estimated for the West Side and East Side WWTP collection systems and for 

sanitary inflow from Trumbull using average daily flows (ADF) from each WWTP and monthly 

records from Trumbull. Sanitary flow was allocated across the system using population data from 

the 2010 census. Sanitary flow of 63 gallons per capita per day was applied to the East Side and 

West Side collection systems; 60 gallons per capita per day was assigned for Trumbull. An hourly 

diurnal pattern was applied to all sanitary inflow nodes. 

Seasonally-varied groundwater infiltration was derived from flow observed in the Norwalk River 

correlated with observed flow at the WWTPs and scaled at each load point according to 

contributing sewershed area. The Norwalk River was selected for this purpose as GWI typically 

correlates well with river baseflow within a 25-mile radius. The Norwalk River gauge is the closest 

gauge to the WWTPs (12 miles west) with 60 years of continuous record. 

Constant groundwater baseflow to deep, large pipes was correlated linearly with pipe depth. WPCA 

executed multiple contracts to line large interceptors and connected pipes on the West Side 

collection system. Pipes located within lining contracts H-1 through H-7 were not assigned any base 

infiltration.  

  



³±

³±

!(

!(!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(
!( !(

!(

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂̂_

_̂
_̂

_̂

_̂
_̂̂_

_̂̂_

_̂

_̂
_̂̂_

_̂

_̂
_̂̂_
_̂

_̂

_̂
_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂ _̂

_̂

_̂

CAP

CON

TIC
DEW

EWAS

DEAC

BARN
CHUR

WANN

HUNT

HOUS

TERN

FAIR
WALL

TERS

WORD

ANTH

SEAB

BAYEL

STRAT

GRAND

RAILS

ARBOR

STATEA

CEM/MAPE

I- 95

E M
ain

 S
t

Park Ave

Sta
te 

Hw
y 8

Sta
te 

Hw
y 2

5

Main St

Sta
te 

Hw
y 1

27

State St

Connecticut Tpke

US Hwy 1

Barnum Ave

Fairfield Ave

Boston Ave

Broad St

Ko
ss

uth
 S

t

Railroad Ave

Old Town Rd

Iranistan Ave

No
ble

 Av
e

Central Ave

Wood Ave

Clark St

Capitol Ave

Atlantic St

Arctic St

Pe
mb

rok
e S

t

Norman St

North Ave

Ruth St

Lindley St

Laurel Ave

Sta
te H

wy 1
30

Governor John Davis Lodge Tpke

Pa
rk 

St

Howard Ave

Wayne St

Madison Ave

Thorme St

Union Ave

Se
av

iew
 Av

e

Barnum Dr

Ha
lle

tt S
t

Gilman St

Ev
ers

 St
 Ex

d

Maple St

Gr
an

d S
t

Jane St

James St

Sy
lva

n A
ve

Merritt S
t

Clinton Ave

Ogden St

Hancock Ave

Bo
nd

 S
t

Grant St

Platt St

Br
oo

ks
 S

t

Seltsam Rd

Lincoln Ave

Chopsey Hill Rd

Shelton St

De
we

y S
t

Sout
h A

ve

Jewett Ave

Bishop Ave

Stillman St
Garfield Ave

He
len

 S
t

Hu
ntin

gto
n T

pke

Savoy St

Maplewood Ave

Stratford Ave

Queen St

Westfield Ave

Soundview Dr

Housatonic Ave

Trumbull Ave

Connecticut Ave

Birmingham St

Lafayette St

Cleveland Ave

Ellsworth St

Crescent Ave

Burnsford Ave

Asylu
m St

Wi
llia

m 
St

Ha
rra

l A
ve

Gurdon St

Salem St

Fairview Ave

Evers St

Wells St

Kn
ow

lto
n S

t

Brewster St

East Ave

Bostwick Ave

5th St

Gregory St

Taft Ave

Wordin Ave

Hollister Ave

Anton St

Gr
ov

ers
 Av

e

Hawley Ave

Colorado Ave

Beechwood Ave

Willow St

Bunnell St

Summit St

Indian Ave

Poplar St

Palisade Ave

Olive
 St

Center St

Goldenrod Ave

Peet St

Wa
sh

ing
ton

 Av
e

River St

Broadbridge Rd

Ne
wfi

eld
 Av

e

Exeter St

Charles St

Robin St

6th St

Putnam St

Frenchtown Rd
Lakeside Dr

Do
ve

r S
t

Pearl St

Wa
ter

vie
w A

ve

Ho
oke

r R
d

Eckart St

Wade St

Polk St

Anton Dr

Coleman St

Pond St

Mi
ll H

ill A
ve

Jen
nin

gs
 Av

e

Ho
rac

e S
t

McKinley Ave

Wilmot Ave

Aldo St

Amsterdam Ave

Pacific St

Mi
dla

nd
 St

Alpine St

Soundview Ave

Folino Dr

Carroll Ave

Vine St

John St

Pixlee Pl

Frank St

Orange St

Spring St

Reservoir Ave

Beechmont Ave

Catherine St
E Washington Ave

Oak St

Fox St

Hu
nti

ng
ton

 R
d

Berkshire Ave

West Ave

Lynne Pl

Hanover St

Ha
rrie

t S
t

Ct D

Com
merc

ial 
Prop

erty
 Prrd

Lake Ave

Adams St

Hart St

Valley Ave

Oakwood St

Pitt St

Dexter Dr

Jackson Ave

Warren St

Linden Ave

Da
yto

n R
d

Ju
ds

on
 P

l

Lenox Ave

Harlem Ave

King St

Eames Blvd

Woodrow Ave

Griffin Ave

Marion St

Be
ac

h S
t

Elm St

Intervale Rd

Bretton St

Rid
ge

fie
ld 

Av
e

Federal St

Benh
am

 Ave

Glendale Ave

Ann St

Smith St

Courtland Ave

Lewis St

Hamilton St

Br
ad

ley
 S

t

George St
Dixon St

Nichols St

Eagle St

Ezra St

Harmony St

Bronx Ave

Commerce Dr

Alba Ave

Dewhirst St

Lyon Ter

Nancy Dr

Clermont Ave

Pr
inc

e S
t

Granfield Ave

Cottage St

Pe
arl

 H
arb

or 
St

Cedar St

Greenwood St

Myrtle Ave

Waldemere Ave

Middle St

Ardmore St

Br
oo

kla
wn

 Av
e

Re
mi

ng
ton

 St

Pulaski St

Tesiny Ave

Funston Ave

Douglas St

Su
cce

ss
 Av

e

Lin
en

 Av
e

Saunders Ave

N B
ish

op
 Av

e

Canfie
ld Ave

Fis
ke

 Av
e

Go
dd

ard
 Av

e

Courtland St

Orland St

Geduldig St

Deforest Ave

Norland Ave

Ceda
r C

ree
k D

r

Madison Ter

Ct A

We
be

r S
t

Sa
ilo

rs 
Ln

Seaside Ave

Ac
ton

 R
d

N Washington Ave

Marilyn Dr

Alfred St

Read St

Red Oak Rd

Edna Ave

3rd St

Alice St

Texas Ave

Vin
ce

llet
te 

St

Jefferson St

Wheeler Ave

Logan St

Lee Ave

Wilson St

Sylvan St

Hickory St

Yacht St

Ba
y S

t

Prospect St

Doreen Dr

Glen
wood

 Av
e

Robert St

Hurd Ave

Yale St

Dekalb Ave

Anson St

Be
ll S

t

Beers St Kent Ave

Arl
ing

ton
 St

Hansen Ave

E Pasadena Pl

Monr
oe 

St

Scofield Ave

Truman St

Bennett St

Chamberlain Ave

Milne St

Harbor Ave

Alexander Ave

S Fron
tag

e R
d

Ranch Dr

Holland Rd

Hope
 St

Beardsley St

Macon Dr

French St

Barnum Dyke

Rose St

Hilltop Rd

Hil
lcr

es
t R

d

Palmetto Rd

Ohio Ave

Rocton Ave

Garden St

Ocean Ter

State Hwy 59

Post St

Houston Ave

Old B
atte

ry R
d

Marina Village

Sampson St

Terry Pl

Eve
rgr

een
 St

Worth St

Keeler Ave

Woodside Ave

Front St

Denver Ave

Cogswell StIsland Brook Ave

Kaechele Pl

Birdsey St

Wa
ke

 St

Grove Rd

Price St

Yaremich Dr

Fern St

Trowel St

Palm St

Linwood Ave

Indian Field Rd

Laurel Pl

Black Rock Ave

Benson St

Tra
vis

 D
r

Austin St

Sil
ve

r L
n

Stratfield Pl

Ch
es

tnu
t S

t

University Ave

Pe
rth 

St

Kevin Rd

Cannon St

Suburban Ave

Hughes Ave

Whittier St

Ha
le 

Te
r

Broadway

Harvey St

Ct 
C

Elmwood Ave

Marcy Rd

Shell St

Albion St

Webster St

Edwards St

Hunting St

Pleasantview Ave

Washburn St

Davenport St

Overland Ave

Lorraine St

Magnolia St

Porter St

Astoria Ave

Lourmel St

Harborview Ave

Merr
iam

 St

W Jackson Ave

Virginia Ave

Steuben St

Livingston Pl

Sequoia Rd

Princeton St
Martha Pl

Louisiana Ave

Powell Pl

Ka
thr

yn
 D

r

Lawn St

De
an

 Pl

Sage Ave

Up St

Oman Pl

Cityview Ave

He
nry

 M
uc

ci 
Hw

y

Br
uc

e B
lvd

Martin Ter

Pequonnock St

Northfield St

Tesiny Cir

Ridge
 Ave

Nautilu
s Rd

Baker St

Lafayette Blvd

Wilcox St

Gr
ov

e S
t

Hazelwood Ave

Clarence St

Nash Ln

Gle
nb

roo
k R

d

Burr Ct

Eaton St

Luther St

Arcadia Ave

Davis Ave

Do
gw

oo
d D

r

Toni Pl

Sunrise Ter
Hillside Ave

Ashley St

Vil
lag

e L
n

Edgemoor Rd

Jourmire Rd

Locust St

Aldine Ave

Waller Rd

Leonard Dr

Hewitt St

Lak
evi

ew
 Av

e

Wessels Ave

Walter St

Ca
rne

gie
 Av

e

Ho
we

 Dr

Isla
nd 

Broo
k A

ve 
Exd

Quarry St

Crestview Dr

Oxford St

Infield St

Pennsylvania Ave

Oa
kle

af 
St

Woodmont Ave

Sherman St

Sid
ney

 St

Do
bs

on
 St

Manhattan Ave

Stoehrs Pl

West Pkwy

Se
ab

rig
ht 

Av
e

Pr
isc

illa
 St

Lansing St

Br
iar

wo
od

 Av
e

Colo
ny 

St

Deramo Pl

Ry
on

 S
t

Staples St

Ca
rol

ine
 S

t

Alexander Dr

Ocean Ave

Karen Ct

W Taft Ave

Englewood Ave

Mead St

Elmsford Rd

Ingleside Pl

Pierce Ave

Atwater St

Bassick Ave

Sedgewick St

Calhoun Pl

Morehouse St
Seaver Cir

Burnham St

Essex St

Cowles St

Chatham Ter

Pin
e P

oin
t D

r

Sanford Pl

Minturn Rd

Marigold Ave

Wilkins Ave

Allen St

Carleton Ave
Emerald St

Acorn St

Vanguard St

Calvin Ave

Rita Ave

Roosevelt St

Concord St

Bick Ter

Pierce Pl

Eastwood Rd

Bancroft Ave

Vernon St

Cross St

Lin
da

 D
r

Lesbia St

Sunshine Cir

Foster Sq

Brothwell St

Wallace St

Clifford St

Waldorf Ave

Jetland Pl

Clearview Dr

Brookfield Ave

Grenelle St

Pe
ars

all
 Pl

Forestview Rd

Loftus Cir

Fairview Ave Exd

Sunnydale Rd

Davidson St

Springdale St

Ive
s C

t

Crown St

Oa
kd

ale
 St

Pilgrim Rd

Lycett St

Ameridge Dr

Chapel St

Nelson Ter

Beauvue Ter

N Ridgefield Ave

Jetland St

Corn Tassel Rd

Victory Ave

W Morgan Ave

May St

Melrose Ave

Dande St
Unquowa Hill St

Park Boundary St

Trojan Dr

Andover St

Platt Pl

Earl Ave

Du
an

e P
l

Plattsville Rd

Evers Pl

Colonial Ave

N Fron
tag

e R
d

Howe St

Kingsbury Rd

Laurel Ct

Bartlett St

Herb
ert 

St

Velvet St

Hadley St

Morgan Ave

Lance Cir

Remer St

Ce
nte

r S
t E

xn

Grace St

Richardson St

Cherry
 Hill D

r

Cambridge Ave

Roselle St

Winto
n S

t

Serpentine Dr

Beachview Ave

Alanson Rd

Plateau Ave

Heppenstall Dr

Berkeley Pl

Lawrence St

We
stm

ere
 S

t

Marsdale Ave

Ochsner Pl
N Quarry St

Garden Ter

Mo
nu

me
nt 

Dr
Ha

ye
s S

t

Anchorage Dr

Ct 1

Cartright St

Carv
er 

St

Plankton St

Ev
ers

 C
t

Ab
bo

tt S
t

Amos St

Jill
ija

m 
Pl

Maybrook Rd

Leslie Rd

Livingston St

Warren Ct

Querida St

Royce Pl

Blu
eb

err
y R

d

Janet Cir

Bowker Pl

Regency St

Sullivan Pl

Be
ac

on
 Ct

California St

Minnesota Ave

Maiden Ln

Canaan Rd

Erma St

Lumber St

Tina Cir

Wall St

Arch St

Westw
ay S

t

Beverly Pl

Armitage Dr

Patricia Rd

Wood Ter

Madi
son

 Ct

Riv
erv

iew
 D

r

Garland Ave

Wh
itn

ey
 P

l

Wick
liffe

 Cir

Toilsome Pl

New Era Ct

Rockmore Pl

Iwanicki Cir

Seaview Ave

Fai
rfie

ld A
ve

Chopsey Hill Rd

State Hwy 130

Logan St

Bond St

Madison Ave

Laurel Ave

Polk St

North
 Ave

US
 H

wy
 1

State Hwy 130

Woodside Ave

State Hwy 130

Main St

Park Ave

Pond St

Boston Ave

Ke
nt 

Av
e

State Hwy 25

John St

Capi
tol 

Ave

Wood Ave

Anson St

Ch
op

se
y H

ill 
Rd

Macon Dr

Eames Blvd

Truman St

No
ble

 Av
e

Railroad Ave

Re
se

rvo
ir A

ve

Main St

US Hwy 1

Wordin Ave

Old Town Rd

State Hwy 130

Waldemere Ave

Ezra St

Ha
rt S

t

Main St

Gr
ov

e S
t

Main St

US Hwy 1

Sta
te 

Hw
y 8

Park Ave

Madison Ave

Norman St

Platt St

William St

Main St

Pond St

No
rth

 Av
e

Madison Ave

East Side WWTP

West Side WWTP

0 0.5 10.25
Miles

¯

Legend

³±

Wastewater
Treatment Plants
Roads
City Boundary

CSO Regulators
!( Active
!( Inactive

CSO Outfalls
_̂ Active, Tidegate
_̂

Active, No
Tidegate

_̂ Closed
_̂

Converted to
Stormwater

Figure 2
Model Subcatchments

Water Pollution Control Authority
City of Bridgeport, CT

October 2020

Model Subcatchments
Percent GIS Area

0 - 10%
10 - 20%
20 - 30%
30 - 40%
40 - 50%

50 - 60%
60 - 70%
70 - 80%
80 - 90%
90 - 100%

lockel
Text Box
Figure 5-2
Model Subcatchments

lockel
Text Box
December 2021

lockel
Text Box
Model Subcatchments

lockel
Text Box
Percent GIS Area Connected to Sewer



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 34 

2021-12-17_FINAL_CSO_LTCP_Update 

 

5.3 Model Calibration 
The model was calibrated to the available datasets with consideration of their differing ages and 

value. Datasets from flow metering programs, CSO monitoring, CSO block testing, WWTP influent 

flow and water quality ranging from 1999 to 2019 supported model-wide model calibration and 

validation. 

Since WPCA has made many improvements to the collection system over the past two decades, data 

from the older programs has reduced value for calibration to current conditions. The improvements 

include sewer separation and lining, which reduce flows throughout the collection system, and weir 

modifications at CSO regulators, which reduce CSO and allow increased wet weather flow depth. 

Data from the older programs was used to verify model performance with consideration of the 

expected changes in system behavior. A higher level of scrutiny was placed on model performance 

compared with recent CSO measurements and the Trumbull and WWTP data, all of which represent 

current conditions. 

In addition to system-wide calibration, a local model calibration was completed during the 2020 

Ash Creek CSO Evaluation of Alternatives. Five flow meters were deployed in the Ash Creek 

sewershed in December 2019 and January 2020 to assess the existing localized combined sewer 

system’s hydraulic conditions during storm events, specifically as it affects the DEW and 

CEM/MAPE regulators, and to support model calibration. Model calibration in the Ash Creek sewer 

is described in the 2020 Ash Creek CSO Evaluation of Alternatives. 

5.3.1 Dry Weather 

Sanitary flow was estimated from ADF observed at the East Side and West Side WWTPs and 

monthly flows reported for Trumbull from 2016 through 2019 and allocated according to 2010 

census data. The three dry weather components were calibrated based on daily flows and sewage 

concentrations at the WWTPs. 

5.3.2 Wet Weather 

The model accounts for drainage from combined areas and I/I from separated and combined areas. 

Hydrology was calibrated to daily flow data at the WWTPs, depth data from the 2016-2017 Pilot 

Telemetry Program, and CSO frequency from 2017 and 2019 CSO block testing and checked against 

the 1999 and 2009 flow monitoring programs. 

5.3.3 Validation  

A high level of scrutiny was placed on simulated flows at the WWTPs and simulated frequency of 

CSO. Overall, simulated ADF tracks well with observed values at both facilities. The updated model 

mimics seasonal variation in baseflow and matches trends of higher spring ADF and lower summer 

and fall ADF at both facilities. The updated model matches the block testing data reasonably well. 

East Side CSO and tidal inflow is much less frequent than on the West Side. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 35 

2021-12-17_FINAL_CSO_LTCP_Update 

 

The model is reasonably calibrated to dry and wet weather conditions. It robustly represents flow 

to the WWTPs and discharge via CSOs. It offers a useful tool for assessing the existing state of the 

system and analyzing the impacts of potential improvements to the WWTPs. A complete 

explanation of the model update and calibration process can be found in Attachment F including 

validation charts and simulated vs. observed CSO charts.  

5.4 Baseline Conditions 
The updated model was used to characterize CSO and flow at the WWTPs for the 1-year design 

storm. This design storm is described in Section 5 of the 2011 LTCP and is the same design storm 

referred to as the “1 year, 24-hour storm” in Administrator Order WRMU18002. This storm was 

recorded at Sikorsky Airport on August 20, 1950. Its hourly hyetograph was used to run the model. 

A total of 2.74 inches of rain was observed over 17 hours, with a peak hourly depth of 0.75 inches.  

Peak flows and total volumes for the 1-year design storm are summarized by CSO outfall and 

WWTP in Table 5-1. Total simulated East Side CSO is 5.4 MG, with all six CSOs active, based on a 

maximum capacity of 35 MGD at the East Side WWTP. West Side CSO totals 44.4 MG, with 21 of 22 

regulators active, based on a maximum capacity of 80 MGD at the West Side WWTP.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 36 

2021-12-17_FINAL_CSO_LTCP_Update 

 

Table 5-1 Baseline Conditions: 1-Year Design Storm Summary 

WWTP CSO  

Overflow 

Volume 

 (MG) 

Peak 

Overflow Rate 

(MGD) 

Duration of 

Overflow 

 (hour) 

East Side 

 

 

 

 

 

BARN 0.3 4.1 3.8 

BAYEL 0.9 13.7 4.3 

CHUR 0.4 8.4 2.0 

DEAC 0.4 5.3 2.5 

STRAT 2.2 16.5 6.3 

WANN 1.2 8.8 6.3 

West Side 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANTH1 5.8 28.1 11.3 

ARBOR1 8.2 84.4 6.5 

CAP 0.4 9.6 2.0 

CEM/MAPE 2.6 26.6 5.8 

CON <0.01 0.2 1.0 

DEW 1.8 15.1 6.5 

EWAS 1.4 13.4 6.3 

FAIR 3.5 19.6 9.8 

GRAND 3.3 28.1 8.8 

HOUS 3.9 22.6 9.5 

HUNT 3.0 29.3 7.0 

OVER 0.3 5.4 2.5 

RAILS 0.2 7.8 1.5 

SEAB 2.3 22.5 7.0 

STATEA 3.0 24.1 8.5 

TERN2 1.8 10.8 7.5 

TERS2 1.1 6.9 9.0 

TIC 0.3 7.1 1.5 

WALL 1.5 10.0 9.0 

WORD 0 0 0 

1 ANTH and ARBOR regulators both have two regulating weirs. CSO reported in this table is the sum of the discharge 

over both weirs. 
2 TERN and TERS share an outfall. 

  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 37 

2021-12-17_FINAL_CSO_LTCP_Update 

 

6 Qualitative Screening of CSO Abatement 

Technologies 

This section describes CSO abatement technologies and assesses their applicability to WPCA’s CSO 

control objectives. Many alternative strategies are available to control pollutants discharged from 

CSOs ranging from no action to complete separation of the combined sewer system (CSS) into 

separate sanitary and stormwater systems. This assessment considers technologies presented in 

EPA guidance manuals. Specific factors that identify whether a technology is appropriate for future 

utilization within the City of Bridgeport include current condition of the sewer system, 

characteristics of wet weather flow (e.g., peak flow rate, volume, frequency, and duration), 

hydraulic and pollutant loading, climate, implementation requirements (e.g., land, neighborhood, 

noise, and disruption), and maintenance requirements. 

CSO abatement technologies were classified into five categories: 

 Quantity source control measures; 

 Quality source control measures; 

 Collection system controls; 

 Storage technologies; and 

 Treatment technologies. 

These categories and typical technologies are included in the following sections. Table 6-1 lists 

the CSO abatement technologies considered for this planning memorandum and identifies the 

results of the technology evaluation/screening. These technologies were qualitatively screened 

based upon the effectiveness of the technology, and its applicability to WPCA’s water quality 

objectives.  

  



Table 6-1 List of CSO Abatement Technologies

CSO Control Technology

Technology Not 

Feasible, 

Appropriate, or 

Applicable 

Continue Current 

Practice
LTCP Technology

QUANTITY SOURCE CONTROL MEASURES

Porous Pavement √

Flow Detention √

Area Drain and Roof Leader Disconnection √

Utilization of Pervious Areas for Infiltration √

Catch Basin Modifications √

Urban Parks and Green Spaces √

Green Roofs √

Bioretention √

Water Conservation √

Infiltration Sumps √

QUALITY SOURCE CONTROL MEASURES

Air Pollution Reduction √

Solid Waste Management √

Fat, Oil, and Grease Control Programs √

Street Sweeping √

Fertilizer/Pesticide Control √

Snow Removal and Deicing Practices √

Soil Erosion Control √

Commercial/Industrial Runoff Control √

Animal Waste Removal √

Catch Basin Cleaning √

Catch Basin Modifications - Hoods/Baffles √

End-of-Pipe Controls √

Staffing and Operation √

COLLECTION SYSTEM CONTROLS

Existing System Management √

Regulator Modifications √

Sewer Cleaning/Flushing √

Sewer Separation √

Infiltration/Inflow Control √

Polymer Injection √

Regulating Devices and Backwater Gates √

Remote Monitoring and Control/Flow Diversion √

Relocation of CSO Outfalls & Regulators (Combine & Relocate) √

CSO Regulation Remote Monitoring √

STORAGE FACILITIES

In-Line Storage √

Off-Line Storage √

Surface Storage √

TREATMENT TECHNOLOGIES

Satellite Treatment Facilities √

Wastewater Treatment Plant Improvements √

Screening √

Sedimentation √

Enhanced High-Rate Clarification √

Chemical Flocculation √

Dissolved Air Flotation √

Swirl Concentrators √

Biological Treatment √

Filtration √

Disinfection √

1 of 1     



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 39 

2021-12-17_FINAL_CSO_LTCP_Update 

 

6.1 Quantity Control Measures 
 

Quantity control measures are intended to reduce and/or eliminate portions of the wet weather 

flow generated in the basin tributary to the CSO regulator. 

 Porous Pavement reduces quantity of runoff entering the CSS through infiltration through 

the pavement. Porous pavements are less durable than traditional pavements, especially in 

colder climates. This technology is not considered feasible for implementation by WPCA, 

although implementation by private entities should be encouraged.  

 Flow Detention: Detention ponds, bioretention areas, and bioswale systems located in 

upstream areas of the tributary basin can temporarily store stormwater runoff, attenuate 

flow peaks, and minimize potential downstream treatment capacities. This technology is not 

considered feasible for implementation by WPCA, although implementation by private 

entities should be encouraged.  

 Area Drain and Roof Leader Disconnection: In urban areas such as Bridgeport roof leaders 

from gutters, roofs, and area drains are often connected to the CSS. Direct connection to the 

system avoids excessive surface runoff across properties to catch basins or street drainage. 

However, these direct inflow connections increase sewer peak flow rates and volumes by 

decreasing travel time and preventing runoff from infiltrating into pervious surfaces. This 

will be considered by WPCA in future LTCP planning efforts.  

 Use of Pervious Areas for Infiltration: Pervious area infiltration combines aspects of the 

previous strategies by attempting to maximize the use of pervious areas for infiltration. Due 

to dense development and a lack of large areas for detention, this technology is not 

appropriate for CSO control in Bridgeport’s CSS. 

 Catch Basin Modifications can be made to reduce peak stormwater inflows to the CSS. Catch 

basins within a drainage area can be retrofitted with devices, such as vortex valves, that 

retard surface water runoff entering the sewer system. This approach can result in increased 

street flooding and will not be carried forward for additional LTCP analysis.  

 Urban Parks and Green Spaces reduce impervious area draining to a CSS, thereby helping 

reduce CSO. These features promote infiltration while providing attractive recreational areas 

for the community. It is recommended that WPCA should support any efforts for 

development of such spaces within Bridgeport, but this technology will not be considered 

further as a practical component of the LTCP.  

 Green Roofs are a low-impact development (LID) technique which controls the timing and 

volume of stormwater discharges from impervious roofs. Green roofs can reduce the quantity 

of stormwater runoff by absorbing precipitation and delaying the peak discharge. This 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 40 

2021-12-17_FINAL_CSO_LTCP_Update 

 

technology is not considered feasible for implementation by WPCA, although implementation 

by private entities should be encouraged.  

 Bioretention is an LID technique that filters and infiltrates stormwater runoff from 

impervious areas. An area of soil and vegetation collects stormwater runoff from impervious 

areas and allows it to infiltrate. This technology is not considered feasible for implementation 

by WPCA, although implementation by private entities should be encouraged.  

 Water Conservation: Efficiently using water to conserve energy and water and reduce 

wastewater flow is also an LID technique. Water conservation methods include utilization of 

water efficient fixtures (e.g., low-flush toilets, low-flow faucets), rain harvesting (rain 

barrels), waterless technologies (composting toilets, waterless urinals), and water recycling 

(greywater reuse). WPCA should consider periodically encouraging water conservation and 

consider a public outreach campaign to provide public education on water conservation 

measures. 

 Infiltration Sumps: The feasibility of infiltration sumps as a flow control measure depends 

on subsurface soil conditions. Infiltration sumps are essentially large, deep catch basins with 

no pipe outlet. They collect storm water and allow it to infiltrate into the soil. Modification of 

thousands of catch basin sumps within Bridgeport is not considered a cost-effective control 

method and will not be considered in the future for implementation in WPCA’s CSS.  

6.2 Quality Control Measures 
 

Quality control measures help to reduce pollutant concentrations at sources in the tributary basins 

and improve stormwater runoff quality before it enters the CSS. Most of these measures directly 

address source control before a pollutant is dissolved in rainfall and/or conveyed to the catch basin. 

 Air Pollution Reduction: Particulate matter in the atmosphere ultimately settles and 

becomes a source of stormwater runoff contamination. This source of pollution is outside of 

WPCA’s ability to control and will not be targeted as a LTCP technology.  

 Solid Waste Management: Improper disposal of litter, including leaves, grass clippings, 

waste paper, wrappings, cigarettes, metal, glass, and paper containers on city streets, in parks 

and along vacant properties often results in these items entering the collection system and 

potentially being discharged to the receiving water. WPCA has no jurisdiction over solid 

waste management but should support any policies made by other entities. Any policies 

enforced for solid waste management and mitigation in the City of Bridgeport should 

continue.  

 Fats, Oil, and Grease Programs: FOG is often improperly disposed of by pouring down the 

sink and poorly maintained grease traps. FOG builds up in sewers over time, causing 

blockages and reducing collection system conveyance capacity. WPCA should continue to 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 41 

2021-12-17_FINAL_CSO_LTCP_Update 

 

focus on FOG control practices and could establish a public education initiative to reduce FOG 

in the CSS.  

 Street Sweeping: Street sweeping improves the aesthetic environment by removing litter 

and debris from gutters. This practice can also improve the water quality of surface runoff by 

reducing the quantity of solids and floatables entering the CSS. The City currently implements 

a street sweeping program, which should be continued.  

 Fertilizer/Pesticide Control: Fertilizers and pesticides contribute nutrients and other 

pollutants to stormwater runoff. Control of fertilizers and pesticides as an overall drainage 

basin program for CSO mitigation will not be considered by WPCA. However, it is advisable 

that WPCA staff consider the implications of any fertilizer and pesticide use on WPCA-owned 

properties within the watersheds. 

 Snow Removal and Deicing Practices: Salting roadways during the winter to reduce icing 

can increase surface runoff pollutant loads, particularly chloride concentrations. Improper 

storage of salt can also contribute to high chloride concentrations, especially if the salt is not 

covered or protected from rain. The City should ensure that salt and sand are properly stored 

to avoid wash off into the sewer system. WPCA should ultimately support these actions by the 

City, but deicing practices will not be considered by WPCA for further study as an alternative 

to minimize CSO impacts. 

 Soil Erosion Control: Construction sites and other environmental disturbances can 

contribute to sediment in surface runoff. This can increase the sediment loadings in CSO, as 

well as reduce pipe conveyance capacity and therefore increasing CSO. Soil erosion is not a 

significant source of CSO-related pollution in WPCA’s combined sewer service area, but 

erosion and sediment control practices should continue to be enforced at all construction 

sites. Additional controls will not be considered. 

 Commercial/Industrial Runoff Control: CSO pollutant discharge quality can be improved 

through the control of runoff from commercial and industrial establishments in the drainage 

area. WPCA should be sure to follow any existing regulations at their fueling stations and any 

other applicable WPCA owned location. Any existing commercial and industrial runoff control 

measures should be continued. 

 Animal Waste Removal: Animal excrement is a source of stormwater pollution, especially 

nitrogen and pathogenic organisms (E. Coli is an indicator). Proper disposal of animal waste 

could reduce bacteria and nutrient concentrations in CSO. Because the impact of this 

pollution source is limited and not within WPCA’s responsibility, this technology will not be 

considered further for CSO abatement. 

 Catch Basin Cleaning: Catch basins collect and convey surface runoff to a sewer or drainage 

system. Basins are typically designed with a sump below the outlet pipe to capture sand, grit, 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 42 

2021-12-17_FINAL_CSO_LTCP_Update 

 

and solids. Catch basins require periodic cleaning to remove the solids and floatables 

captured in the sump. Structures can be cleaned using a bucket or vacuum. Properly 

maintained catch basins can help to reduce the quantity of solids that enter the CSS. WPCA 

currently has a catch basin cleaning program, which should be continued.  

 Catch Basin Modifications: Catch basins can be modified with devices, such as hoods or 

baffles, to help capture floatables within the catch basin until the sump is cleaned. These 

devices can effectively remove floatables and coarse solids that may enter the combined 

system and be discharged to the receiving water. WPCA will not consider modification of all 

existing catch basins within their CSS but will consider such modifications for new catch 

basin installation.  

 End-of-Pipe Controls consist of netting systems or booms in the water to contain floatables 

which discharge from the end of the pipes. This technology will not be evaluated further. 

Floatables derived from stormwater runoff from roads and highways are addressed with 

other programs, such as street sweeping. 

 Staffing and Operations: Employing staff with competencies in mechanical, construction, 

electrical, and computer backgrounds has allowed WPCA to ensure successful operation of 

the CSS. It is critical that these staff are continuously trained in industry standards.  

6.3 Collection System Controls 
 

Collection system controls and modifications reduce CSO by removing inflow sources, increasing 

use of existing interceptor capacity and pipeline storage, and/or optimizing performance of the 

collection system. 

 Existing System Management: System management techniques can improve receiving 

water quality by reducing CSO and capturing first flush pollutant loads. Regular maintenance 

of CSO regulators and the interceptor piping system is essential to maintain proper hydraulic 

conditions in the system and minimize CSO frequency.  The WPCA should continue current 

practices to minimize sediment accumulation and other issues within the existing system. 

 Regulator Modifications: Regulators can be modified to convey more flow to the interceptor 

or to take advantage of upstream pipeline storage, thereby reducing CSO. These modifications 

are low cost and simple to implement. Certain modifications were recommended as part of 

the Facilities Plan. This approach will be carried forward and evaluated as a LTCP component 

in the future.  

 Sewer Cleaning/Flushing: Deposition of solids is a common problem in combined systems. 

As the sewers were designed to handle peak wet weather flow, hydraulic capacity greatly 

exceeds typical dry weather flow rates. Consequently, dry weather flow velocities are often 

much lower than the full pipe velocity and may cause solids to settle in the pipelines. Cleaning 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 43 

2021-12-17_FINAL_CSO_LTCP_Update 

 

helps minimize the effects of sediment deposition, which can decrease the capacity of pipes, 

and lead to additional CSO. It is recommended that WPCA continue all preventive sewer 

cleaning and flushing practices. Targeted cleaning in problem areas will be considered as an 

LTCP component.  

 Sewer Separation: Sewer separation is defined as the reconstruction of an existing CSS into 

non-interconnected sanitary and storm sewer systems. The sanitary sewer system is 

tributary to the WWTPs, and the storm sewer system discharges directly to local receiving 

waters. WPCA has had success separating sewers in the past and this will be considered as an 

LTCP technology moving forward.  

 Infiltration/Inflow Control: To maximize the collection system's capacity both in 

Bridgeport and from neighboring contributors, it is necessary to remove extraneous flows 

caused by infiltration and inflow. Infiltration is groundwater that enters the system through 

broken or cracked pipes, defective joints, depressed manholes, and manhole walls. Replacing 

or lining defective pipes, pipes joints and manholes can reduce infiltration. The benefits 

associated with achievable levels of I/I reduction in both the combined and separated 

portions of WPCA’s sewer system will be evaluated as a future LTCP technology.  

 Polymer Injection: Injecting polymers into a collection system can effectively decrease pipe 

friction and thereby increase the pipe's hydraulic capacity. Polymer injection requires 

construction of facilities to store and inject the polymer. In addition, it can cause unintended 

negative aesthetic impacts if discharged to receiving waters. This will not be evaluated 

further as a future LTCP technology.  

 Regulating Devices and Backwater Gates: This technology utilizes control valves and 

devices to optimize system operations through control of flow into and through the 

interceptor system. Regulating devices include vortex valves, inflatable dams, and motorized 

or hydraulically operated sluices or control valves. Replacement of backwater gates on the 

CSO outfalls was considered during the Facilities plan. This technology will be evaluated in 

future LTCP efforts.  

 Remote Monitoring and Control/Flow Diversion: Diverting flow from one drainage basin 

of limited hydraulic capacity to a drainage basin having excess capacity can reduce the 

volume and frequency of CSO discharge. Available and existing pipeline capacity may be used 

to convey flow or as in-line storage. Components of a remote monitoring program include a 

data gathering system to monitor rainfall, pumping rates, treatment rates and regulator 

positions; a central computer processing center to provide real time control; and an 

instrumentation and control system to remotely regulate pumps, gates, valves, and 

regulators. This technology appears to be promising in combination with regulating devices 

such as sluice gates to regulate and detain flow. This technology will be considered further for 

LTCP controls. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 44 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 Relocation of CSO Outfalls & Regulators: Relocation of CSO outfalls involves routing 

overflows through new pipe to a new outfall location, sometimes with the goal of discharging 

to a less sensitive receiving water body. Relocation of regulators may also be done to 

consolidate CSO to minimize the number of control facilities or to improve regulator access 

for maintenance. Relocation of CSO outfalls and regulators where applicable to increase ease 

of access and maintenance of CSO structures will be considered further as a viable CSO 

control technology. 

 CSO Regulator Remote Monitoring: Remote monitoring of overflow locations is used to 

monitor real-time performance during wet weather and to more promptly identify issues that 

may result in a dry weather discharge. As required by the recent NPDES permit requirement 

revisions, the WPCA will begin monitoring two regulators on the East Side over the next 

couple years.   

6.4 Storage Technologies 
 

Storage of CSO flows can be performed either at a local site adjacent to a regulator (or other control 

device) or downstream at a central site that receives consolidated flows and eliminates the need for 

several facilities. Storage facilities are typically used to hold CSO until after a storm, at which time 

flow can be conveyed to the treatment facility. 

 In-Line Storage: The use of in-line storage is considered a cost-effective method of reducing 

CSOs by utilizing available pipeline storage volume, in-line storage tanks where the dry 

weather flow passes directly through the tank, or parallel relief sewers. Providing new 

storage volume or utilizing existing storage capacity helps to both dampen peak flows and 

detain combined wastewater for later treatment at the WWTPs. WPCA already has several 

box culverts in the CSS used for in-line storage. Evaluation of further in-line storage 

opportunities to hold wet weather flows will be considered further as a LTCP measure. 

 Off-Line Storage: As with in-line storage, off-line storage facilities temporarily store wet 

weather overflow volumes until the flow can eventually be conveyed and treated at the 

WWTP. Types of storage facilities include underground tanks or conduits, abandoned 

pipelines, or deep tunnels. Off-line storage is usually located at individual overflow points for 

storage of localized CSOs. The storage facilities may also be located near dry weather or wet 

weather treatment facilities, or at pump stations in lower reaches of the system, where the 

off-line storage would consolidate overflows conveyed from upstream locations. These 

facilities can be relatively simple in design and operation and can effectively reduce the 

frequency of overflows. 

A storage tunnel was included in WPCA’s 2011 LTCP. Tunnels are an effective but high-cost 

solution to CSO control. Tunnels and off-line storage will be considered as a future LTCP 

control technology, although the impacts of the recommended WWTP upgrades and the 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 45 

2021-12-17_FINAL_CSO_LTCP_Update 

 

impacts on system conveyance must be fully understood prior to considering off-line storage. 

If implemented, this technology would be constructed later in the LTCP timeline, to ensure 

proper sizing and effectiveness after the implementation of WWTP upgrades and other CSO 

controls.  

 Surface Storage: There are several ways in which stormwater runoff can be captured and 

stored, prior to entering the collection system. Some means for storage include roof storage, 

playground storage, natural ponds, or man-made basins or lagoons. In general, open space in 

densely developed urban areas such as Bridgeport is limited to parking lots and park 

/recreational areas. Typically, use of these areas for storage of runoff interferes with their 

intended use; thus, this technology is not desirable and will not be considered further. 

6.5 Treatment Technologies  
 

Treatment technologies target reduction of pollutant loads in CSOs to receiving waters. Specific 

technologies address specific pollutants, such as suspended solids, floatables, chemicals, or 

bacteria. 

 Satellite Treatment Facilities: In general, a satellite facility is sited near a regulator 

structure to capture overflows as they occur, and to take advantage of existing regulating 

structures to divert overflows to the satellite facility and minimize piping and possible 

pumping requirements. WPCA is not interested in pursuing satellite treatment facilities 

within the City of Bridgeport. Satellite treatment plants located around Bridgeport would 

experience highly varying flow and pollutant loads and would provide an operational 

challenge that WPCA would prefer to avoid. It is likely that additional staff would be needed 

to operate and maintain these facilities. Additionally, DEEP does not typically accept this as a 

CSO technology.  

 Wastewater Treatment Plant Improvements: Increasing the capacity of the WWTP to 

handle higher peak wet weather flows is one way to reduce the frequency and volume of 

untreated CSO upstream in the collection system. This technology was evaluated extensively 

during WPCA’s Facilities Planning efforts (as described in Section 7 of this document). This 

technology was not evaluated in WPCA’s 2011 LTCP.  

Increasing WWTP wet weather capacity was determined to be an affordable way to 

drastically decrease the overall CSO in the system. This technology will be implemented as 

upgrades at the West Side and East Side WWTPs occur in the coming years. WPCA’s collection 

system has the ability to convey more flow to the WWTPs than they can currently treat. 

Expanding the wet weather capacity of the WWTPs will greatly reduce CSO. These 

improvements are viewed as a valuable CSO LTCP strategy.  

 Screening: Wastewater treatment screens range from bar racks to coarse/fine screens or 

microstrainers. Screens remove large solids and floatables from the wastewater flow. Their 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 46 

2021-12-17_FINAL_CSO_LTCP_Update 

 

effectiveness depends on the clear opening of the screen. The size of openings determines the 

level of treatment achieved. This treatment method is typically inexpensive when compared 

to other treatment methods. However, it is usually not viewed by DEEP as an effective CSO 

control method as it lacks coliform control. Screening alone will not be considered further as 

an independent CSO treatment technology.  

 Sedimentation: Gravity sedimentation using high surface overflow rates (to conserve space) 

can achieve 20 to 40 percent BOD removal and 50 to 70 percent TSS removal in CSO. Land 

requirements and residual solids handling are important considerations in determining the 

feasibility of sedimentation. To meet all water quality objectives, disinfection following 

sedimentation would need to be included as part of the treatment process. Sedimentation will 

not be considered a viable CSO control method for WPCA.  

 Enhanced High-Rate Clarification: Another process used for treating storm flows is 

enhanced high-rate clarification. This technology, which can be operated intermittently 

during storms, is a physical-chemical process in which coagulant and polymer are added to 

wastewater. The coagulant aggregates the suspended solids in the flow into a floc. High-rate 

clarification may be viable for implementation at the regularly staffed WWTPs as a wet 

weather treatment technology but may be more difficult to support at unmanned satellite 

treatment facilities. High-rate clarification appears to be a promising CSO technology for 

utilization at the WWTP sites but will not be considered for satellite treatment in Bridgeport.  

 Chemical Flocculation: Chemical flocculation is a high-rate treatment process utilizing metal 

salts and polymers to aggregate particles in CSO flow. Depending on their density, the 

aggregate of particles, or floc, will either sink to the bottom or float to the top where it can be 

removed. A concentrated sludge is produced, requiring no additional thickening. Chemical 

flocculation has a lower hydraulic capacity than high-rate clarification and will not be 

considered further for use in Bridgeport.  

 Dissolved Air Flotation (DAF) relies on small air bubbles to suspend particulate matter to 

float to the surface for removal. Oil, grease, and other floatables can also be removed. This 

technology has been used to treat CSOs and has proved to be relatively effective in removing 

up to 20 to 50 percent of the suspended solids and floatables. DAF is not recommended for 

CSO abatement because of operational demands that are further complicated by the 

characteristics of CSOs, such as the need for start-up on short notice and ability to handle 

highly variable flow rates. Consequently, DAF is not considered feasible for WPCA’s CSOs and 

will not be considered further. 

 Swirl Concentrators separate solids and liquids, removing both suspended solids and 

floatables through rotationally induced forces. Swirls have been reported to remove up to 50 

percent of the suspended solids from the combined sewer flow. Swirl concentrators are not 

given further consideration because of their solids removal efficiencies (TSS 

recommendations for primary treatment is typically 60 to 70 percent after screening and 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 47 

2021-12-17_FINAL_CSO_LTCP_Update 

 

before any secondary settling), lack of bacteria removal, space requirements, and level of 

required maintenance. 

 Biological Treatment processes, including contact stabilization, trickling filters, rotating 

biological contactors, treatment lagoons, and land application, have been most successfully 

used in the treatment of sanitary sewage and industrial wastewater. Difficulties arise when 

treating CSO flow exclusively due to loading variabilities, odors, clogging, O&M costs, and 

operator expertise. Biological treatment will not be considered as a CSO technology moving 

forward.  

 Filtration is a physical treatment process that removes solids by straining wastewater 

through a filter medium, such as sand, charcoal (carbon adsorption), or membranes. Deep 

bed filtration can treat high and rapidly varying flows. Filtration can consistently achieve 

secondary treatment concentration standards for BOD and TSS. Clogging can be a concern 

with filtration. Filtration is not considered as a viable CSO technology in Bridgeport.  

 Disinfection is used to destroy pathogenic microorganisms. Many disinfection technologies 

are available including chlorination, ozonation, and ultraviolet radiation. The most common 

method is chlorine addition, although its apparent toxicity to aquatic life is a concern. For this 

reason, dechlorination is often required. Disinfection will be considered further for use to 

complement other treatment methods and provide additional pathogenic organism 

treatment, but only hypochlorite and UV disinfection will be considered for use in Bridgeport.  

 

 

  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 48 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7 Long-Term CSO Control Plan Update 

Recommended Plan 

7.1 Facilities Plan 
Expansion of the WWTPs was not evaluated for the 2011 LTCP. The 2020 Facilities Plan assessed 

all critical components at both treatment plants and presented a long-term vision of the capital 

needs of the WWTPs to improve performance and reliability of the treatment systems. The 

Facilities Plan was designed to dovetail with recommendations presented in the LTCP and provide 

a holistic view of the collection and treatment systems to yield the most cost-effective solutions for 

improving receiving water quality.  

After a thorough evaluation of treatment train alternatives during the Facilities Plan, Option W-

200C and Option E-80D were carried forward as the recommended plans for the West Side and East 

Side WWTP upgrade and expansion, respectively. Option W-200C expands peak capacity of the 

West Side WWTP from 90 to 200 MGD and employs dual-use primary filtration for primary 

treatment, Biological Nutrient Removal (BNR) treatment system (for up to 58 MGD) and ultraviolet 

(UV) disinfection for the entire 200 MGD flow. Option E-80D expands the capacity of the East Side 

WWTP from 40 to 80 MGD and employs dual-use primary filtration in the location of the existing 

chlorine contact tanks, converts the existing primary tanks to pre-anoxic zone, modifies the existing 

bioreactors, and maintains and upgrades the existing secondary clarifiers. A biofilter would be 

provided for headworks, primary filtration, and sludge processing odorous air flows.  

7.2 LTCP Update Recommended Plan 
The recommended plan presented in the Facilities Plan included WWTP expansions that will 

increase the capacity of the West Side WWTP to a peak flow of 200 MGD and the East Side to a peak 

flow of 80 MGD. The recommended facilities couple cost-effective treatment systems with cost-

effective measures to control CSOs in the City by eliminating or reducing in size the remote facilities 

in the system as planned in the 2011 LTCP. By increasing plant capacity, additional flow can be 

accepted at each facility for treatment. This benefit occurs immediately at plant start up before any 

in-system improvements are completed. Collection system improvements that would further 

increase the flow that can be conveyed to the treatment facility were also identified. By providing 

the hydraulic capacity at the plant, as system improvements are implemented the higher peak flows 

could be treated. It is recommended that subsequent to the startup of the expanded treatment 

facilities, additional system flow monitoring be undertaken to further refine system modeling and 

calibration, to determine the necessity and scope of further collection system improvements to 

control CSOs in the 1-year, 24-hour design storm by December 31, 2039. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 49 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7.2.1 Expanded Wet Weather Treatment at the WWTPs 

7.2.1.1 West Side WWTP 

The West Side WWTP was designed to accept a peak flow of 90 MGD and treat 58 MGD through 

secondary treatment with the balance of flow receiving primary treatment and disinfection prior to 

discharge. Today, the plant typically can only accept between 80 to 85 MGD during storms, so 

operators “choke” influent gates to limit flow to the plant. This surcharges the collection system and 

causes CSO. 

Collection system modeling has shown that 

today, if no improvements were made in the 

collection system, up to 160 MGD could be 

conveyed to the West Side plant during a 1-year, 

24-hour storm. Peak flows upwards of 180 to 

200 MGD can be conveyed in storms greater than 

the 1-year, 24-hour design storm. This illustrates 

that higher flow capacity WWTP options should 

be utilized and can be effective prior to 

construction of collection system improvements. 

With conveyance system improvements, and a 

treatment capacity of 180 to 200 MGD, seven of 

the 22 CSO regulators within the West Side 

service area are controlled during the 1-year, 24-

hour event, resulting in a reduction in CSO by 

22.9 MG, over 50 percent. The controlled CSOs 

are those in close proximity to the plant that 

discharge into the most sensitive receiving 

waters: WORD, RAILS, TIC, CEM/MAPE, DEW, 

ANTH and SEAB. Five of these regulators are 

shown in Figure 7-1. The control of these CSOs 

through treatment plant expansion and 

collection system capacity improvements would preclude the need to construct off-site storage at 

the Ash Creek and Ellsworth Park sites as identified in the 2011 LTCP. 

By capturing these CSOs and sending flow to the treatment plant, the overflows which would have 

been discharged untreated, resulting in the discharge of trash, floatables, bacteria and solids, are 

instead sent through screening, grit removal, primary filtration and disinfection dramatically 

improving the water quality in the receiving waters.  

In addition, the reduction in CSOs will be measurable immediately after the upgraded and expanded 

treatment facility is put into service, whether or not additional collection system improvements are 

implemented.  

Figure 7-1 

CSOs Controlled with Increased Capacity at 

West Side WWTP and Conveyance 

Improvements 

1-year, 24-hour Storm   

     Controlled CSO 

     Active CSO 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 50 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7.2.1.2 East Side WWTP 

The East Side WWTP was designed to accept a peak flow of 40 MGD and treat 24 MGD through 

secondary treatment with the balance of flow receiving primary treatment and disinfection prior to 

discharge. Today, the plant typically can only accept 35 MGD during storms. The influent gates 

ahead of the pumping station are throttled to limit flow into the plant when flows are high. This 

then surcharges the collection system and results in combined sewer overflows. 

Collection system modeling has shown that today, if no improvements were made in the collection 

system, up to 60 MGD could be conveyed to the East Side plant during a 1-year, 24-hour storm. 

Peak flows upwards of 80 MGD can be conveyed in storms greater than the 1-year, 24-hour design 

storm. This illustrates that higher flow capacity WWTP options should be utilized and can be 

effective prior to construction of collection system improvements. With conveyance system 

improvements, and a treatment capacity of 80 MGD, three of the six CSOs in the East Side service 

area are controlled during the 1-year, 24-hour event, resulting in a reduction in CSO of 4.4 MG, over 

80-percent, with the CSOs responsible for the highest discharges (DEAC, WANN and STRAT) being 

controlled.  

7.2.2 Conveyance Improvements  

An alternatives analysis was conducted to evaluate the benefit of expanded wet weather treatment 

capacity at the WWTPs on improving collection system performance. In each alternative, WWTP 

wet weather capacity was increased and the resulting reduction of CSO was assessed. Five 

alternatives were evaluated at the West Side WWTP and three at the East Side WWTP. Wet weather 

capacities of 90, 140, 160, 180, and 200 MGD were simulated at the West Side WWTP. Capacities of 

40, 60, and 80 MGD were simulated at the East Side WWTP. The 180 and 200 MGD West Side 

alternatives and the 80 MGD East Side alternative included collection system pipe replacements to 

attain adequate conveyance to the WWTPs. A separate alternatives analysis was conducted to 

evaluate control at the Ash Creek CSOs and recommended downstream conveyance to the 

expanded West Side WWTP. This section describes the recommended conveyance enhancements to 

the system, as shown in Figure 7-2.  



³±

³±

!(

!(!(

!(

!(

!(

!(!(

!(

!(

!(

!(
!(!(

!(

!(

!(

!(

!(
!(

!(

!(

!(

!(

!(

!(
!(

!(

!(

!(
!(

!(

!(

!(!(

!(

!(

!(

!(

!(

!(

!(
!( !(

!(

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂̂_

_̂
_̂

_̂

_̂
_̂̂_

_̂̂_

_̂

_̂
_̂̂_

_̂

_̂
_̂̂_
_̂

_̂

_̂
_̂

_̂

_̂

_̂

_̂

_̂

_̂

_̂ _̂

_̂

_̂

CAP

CON

TIC
DEW

EWAS

DEAC

BARN
CHUR

WANN

HUNT

HOUS

TERN

FAIR
WALL

TERS

WORD

ANTH

SEAB

BAYEL

STRAT

GRAND

RAILS

ARBOR

STATEA

CEM/MAPE

I- 95

E M
ain

 S
t

Park Ave

Sta
te 

Hw
y 8

Sta
te 

Hw
y 2

5

Main St

Sta
te 

Hw
y 1

27

State St

Connecticut Tpke

US Hwy 1

Barnum Ave

Fairfield Ave

Boston Ave

Broad St

Ko
ss

uth
 S

t

Railroad Ave

Old Town Rd

Iranistan Ave

No
ble

 Av
e

Central Ave

Wood Ave

Clark St

Capitol Ave

Atlantic St

Arctic St

Pe
mb

rok
e S

t

Norman St

North Ave

Ruth St

Lindley St

Laurel Ave

Sta
te H

wy 1
30

Governor John Davis Lodge Tpke

Pa
rk 

St

Howard Ave

Wayne St

Madison Ave

Thorme St

Union Ave

Se
av

iew
 Av

e

Barnum Dr

Ha
lle

tt S
t

Gilman St

Ev
ers

 St
 Ex

d

Maple St

Gr
an

d S
t

Jane St

James St

Sy
lva

n A
ve

Merritt S
t

Clinton Ave

Ogden St

Hancock Ave

Bo
nd

 S
t

Grant St

Platt St

Br
oo

ks
 S

t

Seltsam Rd

Lincoln Ave

Chopsey Hill Rd

Shelton St

De
we

y S
t

Sout
h A

ve

Jewett Ave

Bishop Ave

Stillman St
Garfield Ave

He
len

 S
t

Hu
ntin

gto
n T

pke

Savoy St

Maplewood Ave

Stratford Ave

Queen St

Westfield Ave

Soundview Dr

Housatonic Ave

Trumbull Ave

Connecticut Ave

Birmingham St

Lafayette St

Cleveland Ave

Ellsworth St

Crescent Ave

Burnsford Ave

Asylu
m St

Wi
llia

m 
St

Ha
rra

l A
ve

Gurdon St

Salem St

Fairview Ave

Evers St

Wells St

Kn
ow

lto
n S

t

Brewster St

East Ave

Bostwick Ave

5th St

Gregory St

Taft Ave

Wordin Ave

Hollister Ave

Anton St

Gr
ov

ers
 Av

e

Hawley Ave

Colorado Ave

Beechwood Ave

Willow St

Bunnell St

Summit St

Indian Ave

Poplar St

Palisade Ave

Olive
 St

Center St

Goldenrod Ave

Peet St

Wa
sh

ing
ton

 Av
e

River St

Broadbridge Rd

Ne
wfi

eld
 Av

e

Exeter St

Charles St

Robin St

6th St

Putnam St

Frenchtown Rd
Lakeside Dr

Do
ve

r S
t

Pearl St

Wa
ter

vie
w A

ve

Ho
oke

r R
d

Eckart St

Wade St

Polk St

Anton Dr

Coleman St

Pond St

Mi
ll H

ill A
ve

Jen
nin

gs
 Av

e

Ho
rac

e S
t

McKinley Ave

Wilmot Ave

Aldo St

Amsterdam Ave

Pacific St

Mi
dla

nd
 St

Alpine St

Soundview Ave

Folino Dr

Carroll Ave

Vine St

John St

Pixlee Pl

Frank St

Orange St

Spring St

Reservoir Ave

Beechmont Ave

Catherine St
E Washington Ave

Oak St

Fox St

Hu
nti

ng
ton

 R
d

Berkshire Ave

West Ave

Lynne Pl

Hanover St

Ha
rrie

t S
t

Ct D

Com
merc

ial 
Prop

erty
 Prrd

Lake Ave

Adams St

Hart St

Valley Ave

Oakwood St

Pitt St

Dexter Dr

Jackson Ave

Warren St

Linden Ave

Da
yto

n R
d

Ju
ds

on
 P

l

Lenox Ave

Harlem Ave

King St

Eames Blvd

Woodrow Ave

Griffin Ave

Marion St

Be
ac

h S
t

Elm St

Intervale Rd

Bretton St

Rid
ge

fie
ld 

Av
e

Federal St

Benh
am

 Ave

Glendale Ave

Ann St

Smith St

Courtland Ave

Lewis St

Hamilton St

Br
ad

ley
 S

t

George St
Dixon St

Nichols St

Eagle St

Ezra St

Harmony St

Bronx Ave

Commerce Dr

Alba Ave

Dewhirst St

Lyon Ter

Nancy Dr

Clermont Ave

Pr
inc

e S
t

Granfield Ave

Cottage St

Pe
arl

 H
arb

or 
St

Cedar St

Greenwood St

Myrtle Ave

Waldemere Ave

Middle St

Ardmore St

Br
oo

kla
wn

 Av
e

Re
mi

ng
ton

 St

Pulaski St

Tesiny Ave

Funston Ave

Douglas St

Su
cce

ss
 Av

e

Lin
en

 Av
e

Saunders Ave

N B
ish

op
 Av

e

Canfie
ld Ave

Fis
ke

 Av
e

Go
dd

ard
 Av

e

Courtland St

Orland St

Geduldig St

Deforest Ave

Norland Ave

Ceda
r C

ree
k D

r

Madison Ter

Ct A

We
be

r S
t

Sa
ilo

rs 
Ln

Seaside Ave

Ac
ton

 R
d

N Washington Ave

Marilyn Dr

Alfred St

Read St

Red Oak Rd

Edna Ave

3rd St

Alice St

Texas Ave

Vin
ce

llet
te 

St

Jefferson St

Wheeler Ave

Logan St

Lee Ave

Wilson St

Sylvan St

Hickory St

Yacht St

Ba
y S

t

Prospect St

Doreen Dr

Glen
wood

 Av
e

Robert St

Hurd Ave

Yale St

Dekalb Ave

Anson St

Be
ll S

t

Beers St Kent Ave

Arl
ing

ton
 St

Hansen Ave

E Pasadena Pl

Monr
oe 

St

Scofield Ave

Truman St

Bennett St

Chamberlain Ave

Milne St

Harbor Ave

Alexander Ave

S Fron
tag

e R
d

Ranch Dr

Holland Rd

Hope
 St

Beardsley St

Macon Dr

French St

Barnum Dyke

Rose St

Hilltop Rd

Hil
lcr

es
t R

d

Palmetto Rd

Ohio Ave

Rocton Ave

Garden St

Ocean Ter

State Hwy 59

Post St

Houston Ave

Old B
atte

ry R
d

Marina Village

Sampson St

Terry Pl

Eve
rgr

een
 St

Worth St

Keeler Ave

Woodside Ave

Front St

Denver Ave

Cogswell StIsland Brook Ave

Kaechele Pl

Birdsey St

Wa
ke

 St

Grove Rd

Price St

Yaremich Dr

Fern St

Trowel St

Palm St

Linwood Ave

Indian Field Rd

Laurel Pl

Black Rock Ave

Benson St

Tra
vis

 D
r

Austin St

Sil
ve

r L
n

Stratfield Pl

Ch
es

tnu
t S

t

University Ave

Pe
rth 

St

Kevin Rd

Cannon St

Suburban Ave

Hughes Ave

Whittier St

Ha
le 

Te
r

Broadway

Harvey St

Ct 
C

Elmwood Ave

Marcy Rd

Shell St

Albion St

Webster St

Edwards St

Hunting St

Pleasantview Ave

Washburn St

Davenport St

Overland Ave

Lorraine St

Magnolia St

Porter St

Astoria Ave

Lourmel St

Harborview Ave

Merr
iam

 St

W Jackson Ave

Virginia Ave

Steuben St

Livingston Pl

Sequoia Rd

Princeton St
Martha Pl

Louisiana Ave

Powell Pl

Ka
thr

yn
 D

r

Lawn St

De
an

 Pl

Sage Ave

Up St

Oman Pl

Cityview Ave

He
nry

 M
uc

ci 
Hw

y

Br
uc

e B
lvd

Martin Ter

Pequonnock St

Northfield St

Tesiny Cir

Ridge
 Ave

Nautilu
s Rd

Baker St

Lafayette Blvd

Wilcox St

Gr
ov

e S
t

Hazelwood Ave

Clarence St

Nash Ln

Gle
nb

roo
k R

d

Burr Ct

Eaton St

Luther St

Arcadia Ave

Davis Ave

Do
gw

oo
d D

r

Toni Pl

Sunrise Ter
Hillside Ave

Ashley St

Vil
lag

e L
n

Edgemoor Rd

Jourmire Rd

Locust St

Aldine Ave

Waller Rd

Leonard Dr

Hewitt St

Lak
evi

ew
 Av

e

Wessels Ave

Walter St

Ca
rne

gie
 Av

e

Ho
we

 Dr

Isla
nd 

Broo
k A

ve 
Exd

Quarry St

Crestview Dr

Oxford St

Infield St

Pennsylvania Ave

Oa
kle

af 
St

Woodmont Ave

Sherman St

Sid
ney

 St

Do
bs

on
 St

Manhattan Ave

Stoehrs Pl

West Pkwy

Se
ab

rig
ht 

Av
e

Pr
isc

illa
 St

Lansing St

Br
iar

wo
od

 Av
e

Colo
ny 

St

Deramo Pl

Ry
on

 S
t

Staples St

Ca
rol

ine
 S

t

Alexander Dr

Ocean Ave

Karen Ct

W Taft Ave

Englewood Ave

Mead St

Elmsford Rd

Ingleside Pl

Pierce Ave

Atwater St

Bassick Ave

Sedgewick St

Calhoun Pl

Morehouse St
Seaver Cir

Burnham St

Essex St

Cowles St

Chatham Ter

Pin
e P

oin
t D

r

Sanford Pl

Minturn Rd

Marigold Ave

Wilkins Ave

Allen St

Carleton Ave
Emerald St

Acorn St

Vanguard St

Calvin Ave

Rita Ave

Roosevelt St

Concord St

Bick Ter

Pierce Pl

Eastwood Rd

Bancroft Ave

Vernon St

Cross St

Lin
da

 D
r

Lesbia St

Sunshine Cir

Foster Sq

Brothwell St

Wallace St

Clifford St

Waldorf Ave

Jetland Pl

Clearview Dr

Brookfield Ave

Grenelle St

Pe
ars

all
 Pl

Forestview Rd

Loftus Cir

Fairview Ave Exd

Sunnydale Rd

Davidson St

Springdale St

Ive
s C

t

Crown St

Oa
kd

ale
 St

Pilgrim Rd

Lycett St

Ameridge Dr

Chapel St

Nelson Ter

Beauvue Ter

N Ridgefield Ave

Jetland St

Corn Tassel Rd

Victory Ave

W Morgan Ave

May St

Melrose Ave

Dande St
Unquowa Hill St

Park Boundary St

Trojan Dr

Andover St

Platt Pl

Earl Ave

Du
an

e P
l

Plattsville Rd

Evers Pl

Colonial Ave

N Fron
tag

e R
d

Howe St

Kingsbury Rd

Laurel Ct

Bartlett St

Herb
ert 

St

Velvet St

Hadley St

Morgan Ave

Lance Cir

Remer St

Ce
nte

r S
t E

xn

Grace St

Richardson St

Cherry
 Hill D

r

Cambridge Ave

Roselle St

Winto
n S

t

Serpentine Dr

Beachview Ave

Alanson Rd

Plateau Ave

Heppenstall Dr

Berkeley Pl

Lawrence St

We
stm

ere
 S

t

Marsdale Ave

Ochsner Pl
N Quarry St

Garden Ter

Mo
nu

me
nt 

Dr
Ha

ye
s S

t

Anchorage Dr

Ct 1

Cartright St

Carv
er 

St

Plankton St

Ev
ers

 C
t

Ab
bo

tt S
t

Amos St

Jill
ija

m 
Pl

Maybrook Rd

Leslie Rd

Livingston St

Warren Ct

Querida St

Royce Pl

Blu
eb

err
y R

d

Janet Cir

Bowker Pl

Regency St

Sullivan Pl

Be
ac

on
 Ct

California St

Minnesota Ave

Maiden Ln

Canaan Rd

Erma St

Lumber St

Tina Cir

Wall St

Arch St

Westw
ay S

t

Beverly Pl

Armitage Dr

Patricia Rd

Wood Ter

Madi
son

 Ct

Riv
erv

iew
 D

r

Garland Ave

Wh
itn

ey
 P

l

Wick
liffe

 Cir

Toilsome Pl

New Era Ct

Rockmore Pl

Iwanicki Cir

Seaview Ave

Fai
rfie

ld A
ve

Chopsey Hill Rd

State Hwy 130

Logan St

Bond St

Madison Ave

Laurel Ave

Polk St

North
 Ave

US
 H

wy
 1

State Hwy 130

Woodside Ave

State Hwy 130

Main St

Park Ave

Pond St

Boston Ave

Ke
nt 

Av
e

State Hwy 25

John St

Capi
tol 

Ave

Wood Ave

Anson St

Ch
op

se
y H

ill 
Rd

Macon Dr

Eames Blvd

Truman St

No
ble

 Av
e

Railroad Ave

Re
se

rvo
ir A

ve

Main St

US Hwy 1

Wordin Ave

Old Town Rd

State Hwy 130

Waldemere Ave

Ezra St

Ha
rt S

t

Main St

Gr
ov

e S
t

Main St

US Hwy 1

Sta
te 

Hw
y 8

Park Ave

Madison Ave

Norman St

Platt St

William St

Main St

Pond St

No
rth

 Av
e

Madison Ave

East Side WWTP

0 0.5 10.25
Miles

¯

Legend
Model Extent
Modeled Pipes
Modeled New or
Replacement Pipe

³±

Wastewater Treatment
Plants

Roads
City Boundary

CSO Regulators
!( Active
!( Inactive

CSO Outfalls
_̂ Active, Tidegate
_̂ Active, No Tidegate
_̂ Closed
_̂ Converted to Stormwater

Figure 7
Pipe Replacement

Water Pollution Control Authority
City of Bridgeport, CT

October 2020

³±

!(

!(!(

_̂

_̂

ANTH

SEAB

West Side WWTP

Barnum Dr

Wordin Ave

Bostwick Ave

Yacht St

Harbor AveEllsworth St

Hope
 St

Ocean Ter

Monr
oe 

St

Shell St

Saint Stephens Rd

Bird St

Brewster St

Fai
rfie

ld A
ve

Arthur St

Morris St

Sta
te H

wy 1
30

Se
ab

rig
ht 

Av
e

Ocean Ave

Osborne St

Ferris St

Anthony St

Martin Ter

Hancock Ave

Prescott St

Tay
lor 

Dr

Eames Blvd

By
waty

r L
n

Oc
ean

 Pl

Durando Pl

Hackley St

Thurston St

Hansen Ave

Spruce St

Ce
da

r C
ree

k D
r

Ca
lde

rwo
od

 Ct

Waldorf Ave

Seaview Ter

Pr Dr

Osborne St

Brewster St

Ocean Ter

Shell St

Spru
ce 

St

!(

!(

_̂

_̂
DEW

CEM/MAPE

I- 95

As
h S

t

De
we

y S
t

Fai
rfie

ld A
ve

Bostwick Ave

Connecticut Tpke

State
 Hwy 1

30

State St

Lenox Ave

Railroad Ave

Mountain Grove St

Commerce Dr

Holland Ave

Hancock Ave

Albion St

Cherry St

Pine St

Silliman Ave

Governor John Davis Lodge TpkeBurr Ct

Bu
rr 

Rd

Poplar St

Andover St
Orland St

Bedford Ave

Salt St

Edgewood St

Peer
les

s P
l

Belmont Ave

Spruce St

Cherry St

State
 Hwy 1

30

Railroad Ave

Fai
rfie

ld A
ve

Pine St

³±

!(

!(

_̂

_̂

_̂

WANN

STRAT

East Side WWTP

I- 95

Seaview Ave

Connecticut Tpke

Governor John Davis Lodge Tpke

State Hwy 130

Wa
ter

vie
w A

ve

3rd St

Connecticut Ave

Baldwin St

Stratf
ord Ave

Ann St

Beardsley St

Adams St

Jefferson St

Seaview Ave Con

Deforest Ave

Connecticut Ave

Se
av

iew
 Av

e

WSP3/WSP4

WSP3/WSP4

ESP2

lockel
Text Box
Figure 7-2
Conveyance Improvements

lockel
Text Box
December 2021

lockel
Text Box
East Side

lockel
Text Box
Ash Creek

lockel
Text Box
Ellsworth Park/ ANTH



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 52 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7.2.2.1 Ash Creek 

WPCA’s Administrative Order (WRMU18002/WRMU18002M) currently requires submittal of the 

design plans and specifications for conveyance improvements in Ash Creek area by January 31, 

2022. Construction of the approved design must be completed within 790 days (2 years and 2 

months) following DEEP approval. 

A storage tank was planned for the Ash Creek area prior to the detailed study of CSO control 

alternatives completed for Ash Creek in 2020. Conveyance improvements from the Ash Creek area 

to the expanded West Side WWTP were recommended for 1-year CSO control at CEM/MAPE and 

DEW. These conveyance improvements include construction of 1,600 feet of new 48-inch pipe from 

DEW to the 72-inch interceptor in Bostwick Avenue as shown on Figure 7-3.  

Ash Creek CSO control through downstream conveyance and treatment depends on the expanded 

200 MGD West Side WWTP as described in the approved 2020 Facilities Plan. A revised schedule 

for Ash Creek design and construction is presented in Section 7.3 

Figure 7-3 Recommended Downstream Conveyance Alternative from 2020 Ash Creek CSO Evaluation of 
Alternatives 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 53 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7.2.2.2 Ellsworth Park 

WPCA’s Administrative Order (WRMU18002/WRMU18002M) currently requires submittal of an 

alternatives evaluation for CSO controls in the Ellsworth Park area by December 31, 2024. The 

SEAB CSO regulator is located in Ellsworth Park and discharges to Black Rock Harbor. As with Ash 

Creek, a storage tank was recommended for Ellsworth Park in the 2011 LTCP. During the 

alternatives evaluation completed during the Facilities Plan, it was discovered that 1-year control at 

the SEAB regulator could be attained through conveyance and expansion of the West Side WWTP to 

200 MGD. The replacement of 4,300 feet of 24-inch pipe from SEAB to the interceptor with 42-inch 

pipe was recommended for 1-year CSO control. It is recommended that a more detailed study with 

metering and evaluation of alternatives be completed in the SEAB area, similar to 2020 Ash Creek 

CSO Evaluation of Alternatives.   

7.2.2.3 ANTH 

The ANTH CSO regulator is located downstream of the Ash Creek CSOs. ANTH overflows to Burr 

Creek, a tributary of Cedar Creek. ANTH is one of the closest CSO regulators to the West Side 

WWTP. Consolidation to the CSO Storage Tunnel was recommended for ANTH during the 2011 

LTCP, meaning CSO control would not be attained until construction of the tunnel in 2039. During 

the collection system alternatives evaluation completed during the Facilities Plan, it was discovered 

that 1-year control could be attained at ANTH through conveyance with construction of 1,400 feet 

of 42-inch pipe from ANTH to the 72-inch interceptor in Bostwick Avenue. The ANTH conveyance 

pipe could likely be consolidated into the proposed Ellsworth Park conveyance pipe, which runs 

parallel, one block to the south. It is recommended that consolidation of the ANTH regulator be 

evaluated in conveyance alternatives during a more detailed study and evaluation of alternatives in 

the SEAB/Ellsworth Park area. 

7.2.2.4 Tide Gate Improvements 

As described in Section 2, only half of the CSO outfalls have tide gates to prevent tidal inflow to the 

combined sewer system. The existing tide gates are generally in poor condition and leak. During 

high tide, this can introduce seawater into the collection system through reverse flow in the CSO 

outfall pipes.  

It is recommended that these tide gates be inspected further and repaired as soon as possible. 

Sealing all tide gates  during the 1-yr, 24-hour storm results in a 0.4 MG reduction in CSO. 

Improvements and repairs to the tide gates represent a relatively low-cost system improvement 

that could result in a significant decrease in tidal inflow. Treating any amount of tidal inflow at the 

WWTPs is an unnecessary cost, and the presence of tidal inflow in the collection system during a 

wet weather event could result in an increase in CSO and potentially street flooding.  

7.2.2.5 East Side 

The 2011 LTCP did not address CSO control in the East Side collection system. Discharge from East 

Side CSOs is a small fraction of system-wide overflow, so CSO control in the 2011 LTCP focused 

abatement efforts on the West Side. However, with the proposed expansion in wet weather capacity 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 54 

2021-12-17_FINAL_CSO_LTCP_Update 

 

at the East Side WWTP, it is recommended to pursue CSO reduction through increased collection 

system conveyance and treatment at the WWTP. 

During alternatives analysis completed for the Facilities Plan, the East Side tributary area was 

evaluated to identify any hydraulic restrictions. Several areas were targeted for improvements that 

could increase the East Side collection system’s delivery to 80 MGD, which exceeds the existing 

available conveyance capacity of the East Side collection system. The East Side WWTP collection 

system capacity could deliver 80 MGD if the improvements identified below are completed:  

 Increasing 750 feet of 30-inch pipe to 36 inches along Connecticut Avenue (a state road) and 

Seaview Avenue from the STRAT regulator to the confluence with dry weather flow from the 

WANN regulator; 

 Increasing 1,700 feet of 48 and 54-inch pipe to 60-inch pipe along Seaview Avenue from the 

STRAT & WANN confluence to the East Side WWTP; and 

 Plugging the interconnection between the separated stormwater and sanitary pipes at 

Waterview Avenue and Cedar Street (near WANN regulator).  

These collection system improvements are shown on Figure 7-4. The locations of piping 

improvements are highlighted in blue.  

 
Figure 7-4 East Side Conveyance Improvements 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 55 

2021-12-17_FINAL_CSO_LTCP_Update 

 

7.2.3 System-Wide Metering 

Remaining CSO control recommendations from the 2011 LTCP include storage tanks, relief sewers, 

and a deep-rock CSO tunnel. Section 6 of this memorandum qualitatively screened other potential 

CSO technologies for future implementation in WPCA’s collection system.  

A temporary system-wide flow metering program is recommended after completion of the projects 

noted in Section 7.2.2. Upgrade and expansion of the WWTPs and construction of the conveyance 

improvement projects outlined above will substantially alter system conveyance and flow. Flow 

metering will help quantify the new flow regime and remaining CSO. Targeted local metering may 

be needed to support design projects. 

The last system-wide flow metering program was completed in 2009. In addition to the 

recommended WWTP expansions and conveyance improvements, multiple CSO improvement 

projects (Section 2.1) have been completed since 2009 that have also altered flows. Sewer 

separation and lining contracts have removed flow from the combined system. Ongoing O&M such 

as pipe cleaning and regulator modifications have increased available in-line storage. The System-

Wide Metering program after the 7.2.2 projects have been implemented will identify the remaining 

CSO during the 1-year, 24-hour design storm and develop a plan to complete the LTCP by December 

31, 2039.  

7.3 Benefits of Recommended Update to the LTCP 
Administrative Orders WRMU18002/WRMU18002M and AOWRMU19001 outline the following 

schedule to complete WWTP improvements and CSO Control: 

 December 31, 2021, and a 5-year recurring schedule thereafter – submit an LTCP Update  

 January 31, 2022 – submit design plans and specifications of the Phase III Ash Creek Storage 

Tank. Complete construction of the approved design within 790 days (2 years and 2 months) 

following DEEP approval. 

 May 31, 2022 – submit design plans and specifications for both WWTP upgrades 

 December 31, 2022 – complete all H area CSO contract lining and sewer separation projects 

 August 2023 – commence construction of both WWTP upgrades 

 December 31, 2024 – submit an evaluation report of CSO  control alternatives at SEAB. 

Complete construction of the approved design within 1,095 days (3 years) following DEEP 

approval. 

 August 30, 2026 – complete construction of both WWTP upgrades 

 December 31, 2039 – construct all improvements necessary to comply with CSO control of 

the 1-year, 24-hour storm  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 56 

2021-12-17_FINAL_CSO_LTCP_Update 

 

WPCA requested a modification to the design and construction project schedule of the WWTPs to 

accommodate the significant amount of work necessary to mitigate current issues at both plants 

and the significant impacts on sewer use rates to the citizens of Bridgeport.  

A revised schedule for the WWTP expansion projects is presented in Table 7-1. As presented, the 

West Side WWTP upgrade and expansion will be completed two years after the original 

construction date presented in the Administrative Order. East Side WWTP improvements will be 

completed by the end of 2030.  

This schedule varies from the dates initially presented in the 2020 Facilities Plan Report due to the 

delay in the approval of that report. The schedule was adjusted accordingly to account for a later 

design start for the West Side WWTP and the Ash Creek conveyance improvements. Achieving the 

remaining milestones as proposed in the schedule below will require state revolving funds in 

addition to timely review and approval of submittals by DEEP.  

With respect to the LTCP milestones, it is recommended that construction of CSO reduction projects 

beyond the Ash Creek and Ellsworth improvements be delayed until the benefits of increased 

treatment capacity can be further assessed based upon collection system metering.  

Table 7-1 Revised Implementation Schedule 

Project Order Project 
Duration 

(months) 
Anticipated Completion Date1 

1 Design - West Side WWTP (200 MGD)  20 December 31, 2023 

2 Design - Ash Creek Conveyance  12 May 31, 2025 

3 Study – Ellsworth Park Evaluation of CSO Alternatives  12 December 31, 2024 

4 Construction - West Side WWTP (200 MGD) 51 September 30, 2028 

5 Design - East Side WWTP (80 MGD)  23 December 31, 2026 

6 Construction - Ash Creek Conveyance 26 November 30, 2027 

7 Design/Construction –Ellsworth Park 36 September 30, 2028 

8 Construction – East Side WWTP (80 MGD) 41 December 31, 2030 

9 Long Term Control Plan Update and Approval 24 December 31, 2031 

1. All anticipated completion dates assume timely (2 months) DEEP review and approval of future submittals. 

 

The CSO reduction provided by the recommended implementation schedule versus the current CSO 

Administrative Order schedule is presented in Figure 7-5. Although construction of the West Side 

and East Side WWTPs is proposed to be completed sequentially rather than concurrently, the CSO 

benefit of upgrading both WWTPs as recommended is still substantial. CSO discharged in the 1-

year, 24-hour storm will be halved upon completion of the West Side WWTP upgrade project, 

whereas in the existing Administrative Order schedule, much of the CSO benefit would not be 

attained until completion of the CSO storage tunnel a decade later.   

 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 57 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 

Figure 7-5 Recommended Schedule – CSO Reduction in 1-Year, 24-Hour Storm 

8 Financial Capability Assessment 

The 2020 Facilities Plan included a detailed financial capability assessment, reviewing multiple 

alternatives for facilities improvements that each included provisions for CSO abatement as 

required by the CSO Order. That detailed financial capability assessment is included here as 

Attachment G. A basic introduction, methodology discussion, and summary of findings is included 

below. 

8.1 Introduction 
Based on the evaluations presented in the 2020 Facilities Plan, the most desirable options were 

carried forward to evaluate the financial impacts on users and rate payers of the wastewater 

treatment plant upgrades and the CSO abatement program. The financial assessment evaluated 

alternatives following the framework developed by EPA in Combined Sewer Overflows — Guidance 

for Financial Capability Assessment and Schedule Development (February 1997; modified 

November 2014). The intent of the evaluation was to assess the affordability of WPCA’s capital 

improvement programs. The first phase of the EPA financial capability assessment estimates the 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 58 

2021-12-17_FINAL_CSO_LTCP_Update 

 

impact of anticipated capital improvements and operating costs on the average residential 

ratepayer by evaluating the household burden. The household burden is an EPA-defined metric that 

assesses the typical residential sewer bill as a percent of a community’s median household income. 

Under the EPA guidance process, a household burden exceeding two percent of median household 

income is deemed a high burden.   

The second phase of the EPA process details financial impact indicators, which are benchmarks 

defined by EPA. These indicators evaluate ancillary factors that may influence an entity’s ability to 

fund the proposed capital plan.   

8.2 Methodology and Assumptions 
The financial capability assessment from the 2020 Facilities Plan was prepared in accordance with 

EPA’s financial capability assessment guidance document and standard industry practice. Data was 

obtained from various sources to develop a financial model to project the impact of the anticipated 

capital program on future revenue requirements and rates for the City and its residents. All data 

used in the assessment were gathered from either WPCA or credible public sources.   

The developed financial capability assessment projected financial changes through FY 2045. Unless 

specified otherwise, all dollar figures used for this analysis were in future year dollars adjusted for 

estimated inflation. Given the forecasting horizon, numerous assumptions were necessary and were 

used in the assessment. The complete financial capability assessment in Attachment G describes 

the critical assumptions used for this analysis. 

Financial projections for four distinct capital plans were evaluated in the financial capability 

assessment: 

 Baseline. This assumes no WWTP upgrade or LTCP spending.  The baseline alternative 

assumes capital spending allowances for ongoing renewal and replacement of existing 

infrastructure. The capital spending carried in the baseline alternative is included in all 

other alternatives.  

 90/40 Administrative Order Schedule. These two alternatives (with and without CWF grant 

and loans) follow the capital plan detailed in the existing administrative order schedules 

and assume that the two WWTPs would be constructed to match their current capacities 

(90 MGD at the West Side plant and 40 MGD at the East Side plant). This analysis shows the 

impact of assuming full eligibility for SRF and state grants, as well as the impact of assuming 

all city General Obligation debt to finance the program. 

 200/80 Staggered Schedule.  In this alternative the West Side plant would be upgraded 

followed by the East Side plant.  Additionally, the wet weather treatment capacity of both 

plants would be increased to provide a significant CSO reduction benefit.  The West Side 

WWTP capacity would be increased to 200 MGD and the East Side plant capacity would be 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 59 

2021-12-17_FINAL_CSO_LTCP_Update 

 

increased to 80 MGD. Collection system improvements would be included to address the 

Ash Creek and Ellsworth Park administrative order. 

8.3 Summary 
Based on the Phase 1 and Phase 2 evaluations presented in the 2020 Facilities Plan and 

Attachment G, completing projects on the current Administrative Order schedules will place a high 

burden on Bridgeport’s sewer rate payers per EPA guidance. The City has and continues to 

experience economic stress as evidenced by its low income growth over the past two decades and 

its high poverty rate. The City will face financial challenge implementing any significant capital 

program as described in this report. This problem would be intensified if WPCA were forced to self-

fund the projects. 

The household burden, also known as the Residential Indicator, was projected for each capital plan, 

assuming project schedules identified in the Facilities Plan. Figure 8-1 shows the projected 

Residential Indicator for each capital plan through fiscal year (FY) 2045. The Residential Indicator 

is lowest for the Baseline alternative (Figure 8-1a), however this alternative is not feasible as it 

does not meet CSO abatement or WWTP upgrade goals outlined in the Administrative Orders. 

Residential Indicators for both 90/40 Administrative Order Schedule alternatives exceed the two 

percent threshold, reaching a maximum of 3.2 percent without loans and grants (Figure 8-1b) and 

2.2 percent with loans and grants (Figure 8-1c). Given the magnitude of the household burden and 

increases in rates, the 90/40 Administration Order Schedule alternatives present a major financial 

and economic challenges and are likely not feasible. The only alternative that meets CSO abatement 

goals, upgrades both WWTPs, and maintains a Residential Indicator of less than two percent is the 

200/80 Staggered Schedule (Figure 8-1d). 

Staggering design and construction of both treatment plants with the Ash Creek and other 

collection system improvements (Section 7) is projected to keep sewer rates below EPA’s two 

percent high burden designation, but only if CWF assistance is available in the form of two percent 

loans and grant funding per the current programs. Even with such assistance, the magnitude of the 

required rate increases is anticipated to present major financial challenges for WPCA.  If CWF 

assistance is not available in the amounts assumed in the attached financial capability 

assessment, the financial capabilities of WPCA, and the schedule for completion of the 

recommended projects, will need to be re-evaluated. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 60 

2021-12-17_FINAL_CSO_LTCP_Update 

 

 
Figure 8-1 Projected Residential Indicators 

 

9 Stakeholder Participation  

Engaging stakeholders throughout the planning process is a critical element for success of any 

project, particularly for one within an Environmental Justice Community. In addition to regular 

coordination meetings with WPCA General Manager Lauren McBennett Mappa, WPCA consultant 

Anthony Trelewicz, and Director of Finance Stephen Walker, other stakeholders were informed of 

the facilities planning efforts as the project progressed.  

Updates to WPCA Board of Commissioners were conducted in July 2019, February 2020, August 

2020, and November 2020. These meetings were open to the public. Additionally, discussions with 

DEEP were held in February 2020 and August 2020, to review the Facilities Planning process and 

its preliminary recommendations. A presentation was also made to the City Finance Committee in 

August 2020.  

As West Side WWTP layouts were developed, two meetings were conducted with the neighboring 

Captain’s Cove Seaport to discuss the potential for easements and land acquisition in October 2020. 

In November 2020, a site walk was conducted with a Councilman and a State Representative to 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 61 

2021-12-17_FINAL_CSO_LTCP_Update 

 

discuss the residential housing complex located just north of the West Side WWTP site.  In 

December 2020, a presentation was conducted with the nearby Aquaculture School. In March 2021, 

WPCA hosted a tour with multiple councilmen and State Representatives and conducted a 

workshop with City and State stakeholders.  

DEEP facilitated a Public Scoping Meeting for the Facilities Planning for East Side and West Side 

Wastewater Treatment Plants on October 29, 2020 to review the results of the facilities planning 

process including: 

 Liquid stream alternatives  

 Solids processing alternatives  

 Plant consolidation  

 High flow management/maximization of flow to WWTPs  

 Operability/construction assessment  

 Resiliency to storms, flooding and climate change  

 Outfall inspection, improvements, and necessary changes  

 SCADA evaluation   

 Odor control evaluation 

Written comments from the public were accepted until November 5, 2020. CDM Smith, WPCA, and 

DEEP responded to the public comments as part of the environmental impact evaluation (EIE) 

process. Public comments and responses are included as Attachment H.   

CDM Smith and WPCA presented information on the Facilities Planning process to the City Council 

Leadership Committee in January 2021 and completed a workshop with the City Council in March 

2021. Additionally, a public meeting presentation followed by a question-and-answer session was 

held in January.  

WPCA completed an EIE in 2021 to satisfy requirements identified in the Connecticut 

Environmental Policy Act (SLR International Corporation, 2021). Addressing public comments is a 

critical element of the EIE. In addition to presenting a detailed analysis of potential environmental 

impacts of actions recommended in the 2020 Facilities Plan, the EIE addressed comments raised 

during the scoping period from October 6 to November 5, 2020 and during the two public 

information sessions held October 29, 2020 (scoping meeting) and January 28, 2021 (follow up 

Public Information meeting). The EIE concluded that the comprehensive responses compiled in 

Attachment H addressed the public’s issues of concern.  



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 62 

2021-12-17_FINAL_CSO_LTCP_Update 

 

The 2020 Facilities Plan was approved by DEEP on December 10, 2021 (See Attachment I). The 

following meetings are anticipated as the project progresses to preliminary design:   

 WPCA Board of Commissioners 

 City Council 

 DEEP  

 West Side WWTP Neighborhood (required under Section 22a-20a CGS)  

 East Side WWTP Neighborhood (required under Section 22a-20a CGS) 

10 References 

Arcadis/Malcom Pirnie, 2017. Bridgeport CSO Long Term Control Plan. September 2010. Revised 

December 2017. 

Arcadis, 2018. Pilot Telemetry Monitoring Program and CSO Annual Discharge Simulations: Annual 

Report. City of Bridgeport Water Pollution Control Authority. September 24, 2018. 

CDM Smith, 2020. Facilities Plan for the West Side and East Side Wastewater Treatment Plants, Water 

Pollution Control Authority, City of Bridgeport. Submitted to DEEP November 24, 2020. 

DEEP, 2012. A Statewide Total Maximum Daily Load Analysis for Bacteria Impaired Waters. 

September 19, 2012. Retrieved November 22, 2021 from https://portal.ct.gov/-

/media/DEEP/water/tmdl/CTFinalTMDL/STWDBact_tmdl_corefinal 

DEEP, 2018a. Administrative Order #WRMU18002. Issued June 14, 2018 to the City of Bridgeport. 

DEEP, 2018b. Report of the Nitrogen Credit Advisory Board for Calendar Year 2018 to the Joint 

Standing Environmental Committee of the General Assembly. Retrieved November 22, 2021 from 

https://portal.ct.gov/-/media/DEEP/water/municipal_wastewater/NitrogenReport2018Final.pdf 

DEEP, 2019. Administrative Order #AOWRMU19001. Issued March 1, 2019 to the City of 

Bridgeport. 

DEEP, 2020. 2020 Integrated Water Quality Report. October 15, 2020. Retrieved November 22, 

2021 from https://portal.ct.gov/-

/media/DEEP/water/water_quality_management/305b/2020/2020IWQRFinal.pdf 

DEEP, 2021. Administrative Order Modification #WRMU18002M. Signed May 28, 2021. 



Combined Sewer Overflow Long Term Control Plan Update   

December 2021 

Page 63 

2021-12-17_FINAL_CSO_LTCP_Update 

 

EPA, 2015. Information Concerning 2016 Clean Water Act Sections 303(d), 305(b), and 314 

Integrated Reporting and Listing Decisions. Memorandum from Benita Best-Wong to Water 

Divisions Directions, Regions 1-10, and Robert Maxfield. August 13, 2015. Retrieved November 22, 

2021 from https://www.epa.gov/sites/default/files/2015-10/documents/2016-ir-memo-and-

cover-memo-8_13_2015.pdf 

Kleinfelder and CDM Smith, 2020. Ash Creek Combined Sewer Overflow Evaluation of Alternatives, 

Water Pollution Control Authority, Bridgeport, CT. December 17, 2020. 

SLR International Corporation, 2021. Environmental Impact Evaluation – Facilities Plan for West and 

East Side Wastewater Treatment Plants. Prepared for Bridgeport Water Pollution Control Authority. 

May 2021. 

11 List of Attachments 

 Attachment A – Wastewater Treatment Plant Administrative Order AOWRMU19001  

 Attachment B – Collection System Administrative Order WRMU18002 

 Attachment C – Revised Collection System Administrative Order WRMU18002M 

 Attachment D – Collection System Map  

 Attachment E – 2011 Bridgeport CSO Long Term Control Plan, Section 4 – CSO Rainfall, Flow, 

Water Quality Data Collection Program 

 Attachment F – Hydraulic Model Technical Memorandum M-01 

 Attachment G – 2020 Facilities Plan for the West and East Side Wastewater Treatment 

Plants, Section 8 - Financial Capability Analysis 

 Attachment H – Environmental Impact Evaluation Public Participation Comments and 

Responses  

 Attachment I – DEEP Facility Plan Approval Letter 

 

 


